ZTE Corporation FCC ID:Q78-R888251900

FCC
MEASUREMENT AND TEST REPORT

For

ZTE Corporation

ZTE Plaza, Hi-tech Park, Nanshan District, Shenzhen,
Guangdong, China 518057

FCC ID: Q78-R888251900

Apr 10, 2012

This Report Concerns: Equipment Type:

@ Original Report Macro Radio Remote Unit

Test Engineer: / Sl
Bloom
Report No.: FCC-2011-086
Test Date: Apr 10 — Apr 22, 2012
Reviewed By: X~(€ 71(”4”%/
Xie Yuming
Prepared By: ZTE Corporation.

ZTE Plaza, Hi-tech Park, Nanshan District, Shenzhen,
Guangdong, China 518057, P.R.China Tel: +86-755-26770000
Fax: +86-755-26771999

Note: The test report is specially limited to the above company and this particular sample only. It may not be
duplicated without prior written consent of ZTE Corporation. This report must not be used by the client to
claim product certification . approval . or endorsement by any agency of the US Government.

Report #FCC-2011-086 FCC PART 24 TYPE APPROVAL Report Page 1lof 212



ZTE Corporation FCC ID:Q78-R888251900

TABLE OF CONTENTS

TABLE OF CONTENTS ..ottt bbbt b et e b e h £ b bbb e e ket e b e bt st eb e et e st et e st s b ebeneebe e e 2
1 GENERAL INFORMATION. ..o ititiiiietsieestete sttt e sttt seseete st etesesbesessebeseabesesbeseseese e aberesaeseseete e ssenenaesenen 7
Product Description for Equipment Under TESE (EUT) .....vccveiiiiiieieie ettt sne s 7
L@ o] [=Tox 11V OSSOSO UR PR 8
Related SUDMILLAI(S)/GIANT(S) .....c.civieereiiieeiere sttt st s beese e besbesteeseeseesbesseeneeseenresneeneenrens 8
RIS AV =1 aTeTo (] (oo | OO SORRPRPUUSTRPRRON 8
QLSS = T 11 7P 8
2  SYSTEM TEST CONFIGURATION. ... .ottt sttt sttt bbbt b e b et sbe e e seebesbesbe e eneebesbeneens 9
Description Of TEST CONTIGUIATION ........oiuiiiiieii ettt e e e besteeseestesbesreeneeseenresreenaenrens 9
3 CDMA OF TEST RESULTS ... .ottt sttt et sttt et b s bttt et s et ettt e et e ne bt st 10
3.1 TRANSMITTER OUTPUT POWER ..ottt et sttt sttt ne et 1
Applicable Standard: FCC §2.1046 824.232.........ccooi ettt sttt seneseere s 11
Test EQUIPMENt LISt @nd DETAIIS ........ccoiiiiiieiii ettt bbb b b 11
TEST PIOCEAUIE. ...ttt bbbtk b b b h b e e Rt b b e s £ e bt e bt e b b e bt e bt e b b et e bt e bbb e st et e b b n e 11
ENVIroNmMeNntal CONUITIONS .......ooviiiiiiieiee ettt bbbttt bt ese et e st sbeteresbenbenbeneas 12
TEST RESUIL PASS......eiiiiiiiiiit ettt bbb bbbt b b e bt e bt e bbb e bt e bt e b bt e bt e bbb s e et e b b r e 12
Test Mode: TranSMItliNg CDMA ... ..ottt st bt s et b b et et sbe b steneebenbe b e e 12
LIS 0 - PP P PR 12
B2 RF EXPOSURE ..ottt ettt b et et e ket s et b2 b bR bt st et et b s e b ettt e et e ne st te st 21
Applicable standard: FCC 82.1091 @nd 81.1037 ......cccccceriiiiirieerieerieteresiee ettt sttt seene s 21
[ 0 OO SO RSTURPRIN 21
LIS 0 1 - PP PR PR 21
3.3 MODULATION CHARACTERISTIC ...ttt sttt st sttt sae st besbe st neesesbenbennens 22
Applicable Standard: FCC S2.1047 ......cooe ettt s te e e e et e sbeese e e e testeeseesaesresreeneenrenes 22
Test EQUIPMENt LISt @Nd DETAIIS........ccoiiiiieiee sttt sttt b 22
TEST PIOCEAUIE. ...ttt b bbb bbb h bt bt e b b e h £ e bt e b e e b b e bt e bt e b b et e bt e bt e bt b e st et e nbe b 22
Test Data Environmental CONAITIONS ...........ccoiiiiiiiiiieieese et b bbb bbb 22
TESE RESUIL PaSS....icuiiiiiiite ettt sttt e te et e st e st e e bt et e s besbe e st e s be b e sbe e st e sbesbeeasesbesaesbeenrentennas 22
Test Mode: TranSMItliNG CDIMA ......c.oi ettt e s e besbesReestestesbeaseeseenaesreeneeneennas 22
L= T = SR STRTURRRI 23
3.4 SPURIOUS RADIATED EMISSIONS .......oiiiiiiteersee ettt ettt sttt seete e ebe et e seeneneene s 25
Applicable Standard: FCC CFR 47, 82.1053 ........cociiieiiieieese ettt sttt sttt see e 25
Test EqQUIPMENt LISt @nNd DELAIIS..........ccoiviiee ettt ste e e e et sreeneennennan 25
LIS A R (e Lo =T (VT (= TSROSO S PSRRP 26
TeSt RESUILS SUMMAIY: PASS ...ttt sttt b et e s e be s besRe e st e st e steaseeseenaesteeneennenns 26
ENvVironmental CONITIONS ..........coiiiiiiicicce ettt b e st b e b e ste et e s besbeereesbesbesbeenee st e 26
LSS e F= L= RO OO TSSOSO 27
3.5 SPURIOUS EMISSIONS AT ANTENNA TERMINALS. ..ottt sttt snens 28
Applicable Standard: FCC82.1051, 824.238.........ccccviiiriiieeiiieiisie ettt ettt ees 28
Test EQUIPMENt LiSt aNnd DELAIIS.........ccciiiiiieeee et bbb bt 28
SIS A CoTot=To U = TSSO OOUR PR 28
Test Data Environmental CONGITIONS ........cc.coiiiiiiiiieie ettt sttt sre e s besbeere e sbesbesbeenaesbeenas 29
TESE RESUIL PASS......eiiiiiieee bbbt b bbb b £ e bt e bt e b e b e e bt e bt e b b et e bt eb e b b e st ebesbe b e 29
Test Mode: TranSMItNG CDIMA ..o bbbttt bbbt bbbt bbb s 29
LI 3 D 7= TP TP P TV PROPT 29
3.6 OCCUPIED BANDWIDTH.......ciititiiiietiieteiste ittt sttt st bbb e b se st et e st et e e sbesesbebe st ebe e st esesbebensene s 54
Applicable Standard: FCC §2.1049 §24.229 8§24.238 ........cccooiiiiereeeeiee ettt en 54
Test EQUIPMENT LISt @Nd DELAIIS: ..........iiiiieieii it sttt sb et st sbesbeenee b e 54
RESES A CoTot =T U = T OO OSSR OOUR PR 54

Report #FCC-2011-086 FCC PART 24 TYPE APPROVAL Report Page 2of 212



ZTE Corporation FCC ID:Q78-R888251900

ENVIroNmMENTal CONITIONS .......oviiiiiiiieiee et b bbb bbb bbbt bbbt b e b b nr e 54
TESE RESUIL PASS.....eiitiiiiiiee ettt bbbttt b e bt b e e bbb e bt e bt eb e e b e e bt e bt e b s b et e bt eb e s b st eneebeneesbe e e 55
Test Mode: TranSMItlNG CDIMA ..ottt be st e e st e saesbesaeeseeseesbeaseesesaesreeneennennan 55
=TS 0 I L - RS ST 55
.7 BAND EDGES.......c. oottt bbbt bbb R Rt R R £ R E R R R e Rt bRt bRttt ben e et et 63
Applicable Standard: FCC §2.1051 8§24.238..........cccootieiriiiieniee ettt sttt sassenesaese s 63
Test EQUIPMENT LISt @nNd DELAIIS .........ccciiiiieeie ittt sttt saeste s s et saesreeneennennas 63
SIS A CoTot =T U = OO OSSOSO 63
Test Data Environmental CONAITIONS ...........ccoiiiiiiiiiiieieese ettt 63
TESE RESUIL PASS.....uitiiieiee ettt bttt b e bt b e e b e b e e Rt e bt e bt e bt e bt e b e b b e Rt e bt sbe e b sb e st benbenbe e e 64
Test Mode: TranSMItlNG CDIMA ...t et te e et te s te st e s aesbesseeseesbesteaseensesaesreeneennennas 64
LIS D= = TR TR TR 64
3.8 FREQUENC Y STABILITY .ottt ekttt b et sttt et b st s bttt e et b et e et 70
Applicable Standard: FCC § 2.1055 § 24.235.........ccoci ettt 70
Test EqQUIPMENt LISt @nNd DELAIIS...........ccivieee sttt sa et sre et nteeneennennn 70
SIS B (o Tot=To U = OSSOSO 70
ENVIroNmMeNntal CONITIONS .......cviiiiiiiieieiese etk b bbb bbbt bbb e bt bbbt e bt sbe b b 70
TESE RESUIL: PASS.....cuiiiieiciieeiee ettt bttt b e bttt b e s b e e st e be s b s bt e bt e b e s b b et ebesbe s b st e s e ebenee et e e 71
Test Mode: TranSMItliNG CDIMA ......c.oo ettt be s re e s et e s besreeseeseesteaseensenaesreeneennenrn 71
LSS B - OO OSSPSR 71
Frequency Stability VErsus TEMPEIATUIE .........ccoveieieiereee ettt sae e sre e eseesrestesseeeesresseeneesrenes 71
Frequency Stability VErSUS VOITAGE .......cciiiiieieeeese ettt bbbt b et sae b 73
4 UMTS OF TEST RESULTS ...ttt sttt bbb be bbb bttt e s b bt besbe st b e nesbenbenbe e 74
4.1 TRANSMITTER OUTPUT POWER ..ottt ettt sttt sttt esaenesaete e sne e e 75
Applicable Standard: FCC §2.1046 824.232.........ccooi ittt sttt sttt seene s 75
Test EQUIPMENt LISt @Nd DETAIIS........ccoiiiiieiie ettt ettt st e 75
RIS CoTot=To U = TSRO OU RPN 75
ENvironmental CONITIONS ..ottt b e s b e b et e st st e s be et e s besbeess e besbesbeens et e 76
TEST RESUIL PASS.....eiiiiiiiet et b bbb bbbt b b e b e bt e b e b e e bt e b e b bRt e bt e bt s b b e st et b b 76
Test Mode: TranSMItliNg UMTS ... .ottt ettt bbb e bt e s e benee e e e 76
LIS 0 D 7= PSPPSR PR OR 76
4.2 REEXPOSURE ......ooiiiiiteiiet ettt sttt ettt sttt se st b bttt e e b e s e et b e sttt ese e b et et e be et e e e bene st be s nte e nnin 85
Applicable standard: FCC 82.1091 and 81.1037 .......cccoccveiieiiiiiiieie e se e ste et sa et sre e enee e s 85
o T TP 85
LIS 0 D 7= PSPPSR PROR 85
4.3 MODULATION CHARACTERISTIC. ...ttt sttt sttt se st sttt st e 86
Applicable Standard: FCC S2.1047 ......ocveiie ettt st te e e besbesseeae s aesteeseestesresseeneenrees 86
Test EQUIPMENt LISt @Nd DETAIIS........ccoiiiiiieie et sttt ettt nbe e 86
SIS A CoTot=To U = OSSOSO 86
Test Data Environmental CONGITIONS .........c.ooiiiiiiiiiiece ettt sre e st eere e sbesbesbeensesbeenas 86
TESE RESUIL PASS.....eiiiiieeit bbbt b bbbt b e e b b e bt e bt e bt e bt e bt e bt e b e b et eb e e b s b b e s e e benbe b e 86
Test Mode: TranSMItNG UMTS ...t bbb e b bbbttt b et 86
LI 3 D 7= TP TP P TV PROPT 87
4.4 SPURIOUS RADIATED EMISSIONS .......oooiietiiieietste ettt sttt saesaste st s e ese st st ssenessessesnesens 89
Applicable Standard: FCC CFR 47, 82.1053 ..ottt sttt seneseere s 89
Test EqUIPMENt LiSt and DELAIIS.........ccoiiiiiiieeeere bbb bbbt 89
SIS A CoTot=To U = TSSOSO 90
Test RESUILS SUMMANY: PASS ... bbbt bbbt bbbt b et es 90
ENVIroNmMeNntal CONITIONS .......c.iiiiiiieiee et b et b e b bbb b b e bt et e b e bt e bt ebesbe b 90
TESE AL .....i ettt b e et b e b e et e e b b e b e bt At ebe e beeRb e b beebeeat e beebeeheenteebenbeere et e ebenbeerrenbenras 91
4.5 SPURIOUS EMISSIONS AT ANTENNA TERMINALS ..ottt 92
Applicable Standard: FCCE82.1051, 824.238........cccciiiiieiieeiee ettt e 92
Test EqQUIpMeENt LISt @nd DELAIIS...........cccviieiiie ittt st e et re e nne e 92

Report #FCC-2011-086 FCC PART 24 TYPE APPROVAL Report Page 3of 212



ZTE Corporation FCC ID:Q78-R888251900

LSS o (010t = 0 (U PSR 92
Test Data Environmental CONUITIONS .........ccooiiiiiiiciece ettt et e seesbestesre e e sbennas 93
LSS O R ST U = TP 93
Test Mode: TransSMItliNg UMTS ... ..o bbbt bbbt b e b bbb bt n et b b 93
=25 R D= = PRSP 93
4.6 OCCUPIED BANDW IDTH. ..ottt sttt sttt bbb b e b b s bt esbe s bt ese et e sbesbeneebesbesbenbenes 112
Applicable Standard: FCC 82.1049 §24.229 8§24.238 ..ottt 112
Test EQUIPMENt LiSt @nd DETAlS: ........coouiiiiiiieiee ettt bbb 112
BT o (0Tt =T 0 (USROS 112
ENvVironmental CONAITIONS ..........ooiiiiice ettt et et e st e st e e ae et e s besbe et e sbesbeeneebenras 112
TESE RESUIL PaSS ... iiiiiiitiieeiee ettt sttt e e s testeese et e aesRees e e e e s beeseesteseesbeeseesteneeseeenaenbeneeaneennenreas 113
Test Mode: TransSmMittiNg UMTS ... .ottt bbbt b e bbb sb ettt sbeeens 113
L3S 8 D= = TSP PP PR UPRPPPRN 113
4.7 BAND EDGES........coiii ittt sttt sttt st ettt se b e be st te e s e R e s e e bttt e b e R et e b e e b e e b e R e bR et e R ne ettt en e 115
Applicable Standard: FCC 82.1051 §24.238..........cccooiiireeiee ittt e snene s 115
Test EQUIPMENt LISt @nd DETAIIS........ccoiiiiiiciie ettt bbb s 115
BT o (0Tt =T 0 (U= SO SRN 115
Test Data Environmental CONITIONS ........cccoiiiiiieiiiieniee ettt sttt nbennens 115
TESE RESUIL PSS . .iieiiiii ittt ettt et e et e s beeRe et e eesRees e et e s EeeReeseesaenReeseesteneesaeenaeneeneeeneentenrens 116
Test Mode: TranSMItliNg UMTS ... .ottt sb e et b e bbbt e bbb eens 116
=35I8 = = PRSP PRRURRPRIN 116
4.8 FREQUENCY STABILITY ..ottt sttt st sbe bbb bbb s be b e st et st st e s e ebe st saennenes 122
Applicable Standard: FCC 8 2.1055 8 24.235.........cccoiiiiiiieeieseee ettt se e ee 122
Test EqQUIPMENt LISt @nNd DELAIIS.........cccciiveiiiie ettt sre e e esrenaesneennenneas 122
LIS A R (e Tot=To (U] TSP RPRN 122
TNV TdoT g Taq L= g = I @] oo 11 o] o 1SR 122
TESE RESUIL PaSS....iciiiiiiicie ettt b et s b e s b e e st et e st e sbeesb et e s beeheesbesbesbeeasebesbesaeesbesbesreeaeebesrens 123
Test Mode: TranSMItliNG UMT S ...ttt aesbe s e bestesaeesaestenresneenseneens 123
=TS T = PR TSR 123
Frequency Stability VErsus TEMPEIAIUIE .........cccveieiiieeeerese s ste et e et ste e seestesresseesaesaesreaneeseeseens 123
Frequency Stability VErSUS VOITAGE .......couiiiiiiie ettt bttt st nee s 125
5 GSM OF TEST RESULTS ...ttt ettt ettt ettt s e et e et e e e se et ebe e ebe e neere s 126
5.1 TRANSMITTER OQUTPUT POWER .......ooci ittt sttt st st st sesbe st stenestesrenaenea 127
Applicable Standard: FCC 82.1046 824.232 ........cccciiieiie ettt sttt sttt st st e 127
Test EqQUIPMENt LISt @nd DELAIIS..........ccoiieieiii et sa e e sresaesneennenreas 127
TESE PIrOCEOUIE.....c.eeceeeiiee ettt ettt et st e e ae e b e et e s beeae et e besbees b et e s b e eheesbesbesbeessebesbesaeesbesbestesnsentesrens 127
TNV TdoT g Taq L= g = I @] oo 11 o] o 1SR 128
TESE RESUIL PaSS....iciiiiiiicie ettt b et s b e s b e e st et e st e sbeesb et e s beeheesbesbesbeeasebesbesaeesbesbesreeaeebesrens 128
Test Mode: TranSMITEING GSM ......cvoiiiiice et e st e te et e s tesbeese e besbesaeessesaestesneeneeseens 128
=S = = TR 128
L2 o o 1S 6 | RSP 153
Applicable standard: FCC 82.1091 and 81.1037 .......ceiiiuiiiiiieiieiriee ettt ettt 153
0 T TSR 153
LIS A D = TSRS 153
5.3 MODULATION CHARACTERISTIC. ...ttt sttt st et sa s e te et e saene s 154
Applicable Standard: FCC S2.1047 ..ottt bbb bbb bbbttt 154
Test EqQUIpMeENt LISt @nd DELAIIS..........ccocveieiiie sttt sttt saesresneenne e 154
TESE PIOCEOUIE.....c.eecteeeeee ettt ettt ettt et s b e b e e te et et esbe e st et e beshees b e b e s beebeesbesbesbeessebesbesaeesbesbesbesnsenbesbens 154
Test Data Environmental CONGITIONS ........cc.oiiiiiieie it teste et ste e e e stesresneeneneens 154
TESE RESUIL PaSS....ccuiiiiiiciecee ettt sttt et e st e e ae et e s be s be e st e b e s beebe et e sbesbeessebesbesbeenbesbesbeensebesbens 154
Test Mode: TranSMITEING GSM ......cvoiiiiice ettt e te et e tesbe e s e e besbesaeessesaeseeeneeneeseens 154
L3S 8 D= = PSP PP PP PR UPPPRR 155
5.4 SPURIOUS RADIATED EMISSIONS ..ottt ettt ettt st esteseseete e ase e saesessesesssseessesenes 159

Report #FCC-2011-086 FCC PART 24 TYPE APPROVAL Report Page 4of 212



ZTE Corporation FCC ID:Q78-R888251900

Applicable Standard: FCC CFR 47, 82.1053 .......cooci ittt bbb 159
Test EQUIPMENt LiSt @nd DETAIIS ........ccoiuiiiiiiie ettt bbb sb s 159
BT o (0Tt =T 0 (U =SSOSR 160
Test RESUIES SUMMIEAIY: PASS ...t b e bbbt b bt b e s b bbbttt be b et e bt b b nens 160
ENVIronmMental CONITIONS .......cvoiiiieieie ettt te s e e beste e s e besbeeneeneentenreaneeneenees 160
LSS e F= L= RO OSSOSO 161
5.5 SPURIOUS EMISSIONS AT ANTENNA TERMINALS ..ottt 162
Applicable Standard: FCCE82.1051, 824.238........cccoviiirieierieeieeeie ettt sae st e s e saese s 162
Test EQUIPMENT LISt @nNd DELAIIS.........cccviiiiei ettt reesae e sresneeneenrens 162
LSS A (o Tot =T [0 = TSSOSO 162
Test Data Environmental CONUITIONS .......cccvoiiiiiieeie ettt te et steste e saesresseeseesressesneenseneens 163
TESE RESUIL PASS.....eiieiiieiee ettt b e bbbt b e s b e b et b e e bt e bt b e Rt e b e s b e e b b e bt e b nbe e be e e bt sbenbennens 163
Test Mode: TranSMITHNG GSM .....ocvoiiiiieeiee sttt steese e e s besbeeseebestesaeesseseeneesneensenrens 163
L3I R D= = T TR PR P R PPT PR PRRURPPPRPRN 163
5.6 OCCUPIED BANDWIDTH. ..ottt ettt sttt ettt st et st e s e ete e eae e eeseseete e eneneseenees 173
Applicable Standard: FCC82.1049, 824.229, 824.238 .........ccccooeiieeeeieeeeeieeee ettt 173
Test EqQUIPMENt LISt @nNd DEtAUIS:..........ccoveieiiie ettt sae et naesneenneneens 173
LSS A (o Tot=T U = OSSOSO 173
LNV TdoT g a L= g = B @] oo 11 o] o 1SR 173
TEST RESUIL: PASS.....ciiiiiiiciee et b e bbb s bt e e bt e b e s b b e st e b e s be bt e bt e benbe s be e ebe st nbeneenes 174
Test Mode: TranSMITIING GSM .....ccvoiiiiieie et e st e teese e e s tesbeeseeeesaesaeeneestenaesneeneeneens 174
QLTS 0 T L TSRS 174
5.7 BAND EDGES.......cooi ittt sttt ettt ettt s e bR e b et e ek e bR bR et et n e bttt et ne e ne e 178
Applicable Standard: FCC 82.1051 §24.238..........ccooiiieeree ettt ettt en 178
Test EQUIPMENt LiSt @nd DETAIIS........ccoiiiiiciie ettt b s 178
BT O (0Tt =T 0 (U= SRS 178
Test Data Environmental CONGITIONS .........cccoviiiiiiiiic ettt sttt s be e b b e s ae e b e sbesbesnnenbesreas 178
QST R LTS U L ol = TSSO 179
Test Mode: TranSMIttNG GSM ..ottt e be bt e s e s besbenbe e ebesbeneeeens 179
=25 8 = = T PRSP RPPRRURRPPPIN 179
5.8 FREQUENCY STABILITY .ottt sttt bbbt se b et se bttt e st ese st be s be e s ereee 188
Applicable Standard: FCC § 2.1055 ..o ste e e e beste e estesaesre e tesresneeneeseenras 188
Test EQUIPMENt LISt @nd DETAIIS........ccoiiiiicicecee ettt sttt e eens 188
BT O (0Tt =T o (U= SRS 188
ENvironmental CONITIONS ..........couiiiiiiicie et e b e st e e et et e s b e e sa et e st e s be et e sbesbeeneerearas 188
QST R LT U L ol = TSSOSO 189
Test Mode: TranSMIttNG GSM ..ottt b ettt bt esesbe st e e e ebesbeneeneens 189
=25 8 = = TSP RP PRSPPI 189
Frequency Stability VErsus TEMPEIAIUIE .........ccooiiiiiiiiie ettt bbbt st sbe e 189
Frequency Stability VEISUS VOITAGE ........ooiiiiecicie sttt be e ae s besre e e nne st 190
6 DUAL-MODE OF TEST RESULTS... ..ottt ettt be et es s bbbt e b e bene e 192
6.1 TRANSMITTER OUTPUT POWER ..ottt st sttt ss et ne st e seene s 193
Applicable Standard: FCC §2.1046 §24.232.........ccoo ittt sttt et e es 193
Test EqUIpMeNt LiSt and DELAIIS.........c.coeiiiiiieiieee e bbb bbb e 193
QST O (0Tt =T o (U= SRS 193
ENvVironmental CONITIONS .........c.coiiuiiiiieie ettt ettt s b e et e st e st e et e st e st e sbe et e sbesbeeneesberas 194
QST A R LT U L ol == TSRS 194
Test Mode: Transmitting 2GSMTRX and 2UMTS carriers and 4GSM TRX and 1UMTS carriers ............. 194
=25 8 = L= S PRSP RPRURRPRRN 194
B2 RF EXPOSURE ...ttt ettt ettt s bbb b e e b e s bbb b e e s b s e s bt e et s et e bbb et et e e b ere e 197
Applicable standard: FCC 82.1091 and 81.1037 .......cccecceiiiiiiieiere sttt sra et sre e e e 197
[ 0T OO OSSPSR P SRR 197
=2 B D= = PRSP RPRURRPRRN 197

Report #FCC-2011-086 FCC PART 24 TYPE APPROVAL Report Page 5of 212



ZTE Corporation FCC ID:Q78-R888251900

5.3 SPURIOUS RADIATED EMISSIONS .......ocoi oottt sttt sttt st a e e te st saenesresrenaennas 198
Applicable Standard: FCC CFR 47, 82.1053 ..ottt bbb bbb 198
Test EQUIPMENT LISt @nNd DELAIIS.........cccviieieiiiceee ettt re e e nresneennenrens 198
BT A (e Lot =T (U= TSRS 199
TeSt RESUITS SUMMAIY: PASS ...ttt sttt st s et e be s se e tesbesbeeseetesbesaeeneesaenbesneensenrens 199
ENvironmental CONILIONS ..........couiiiiiie ettt b et e s beese et e st e s be et e stesbeeneebenras 199
BT 0 - PSPPSR 200

5.4 SPURIOUS EMISSIONS AT ANTENNA TERMINALS .......ooiii ettt 201
Applicable Standard: FCCE82.1051, §24.238........ccooiiiiieieeieieesiee ettt ettt e 201
Test EQUIPMENt LISt @Nd DETAIIS ........coiiiiiiiiie ettt bbb 201
BT e (0Tt =T 0 (U =SSOSR 201
Test Data Environmental CONGITIONS .........coiiiiiiiic ittt s te et e s ae b e sbesbeaneenbenreas 202
TESE RESUIL PaSS... i iiiiiitiiieiee ettt sttt e e beste e s e et e aesR e es e e e e e beeseeseesbesEeeseestenbesaeenaesbeneeaneennenrnas 202
Test Mode: Transmitting 2GSMTRX and 2UMTS carriers and 4GSM TRX and 1UMTS carriers ............. 202
=258 = = SRR PRRUPRPRIN 202

5.5 BAND EDGES.......co ottt ettt sttt s b e st et be b e b et eseebe s be st et eAeebe s b e b et ebeebesbe st eReebesbenbe b eteebenbenterea 206
Applicable Standard: FCC 82.1051, 824.238..........ccooiiirieenee ettt sttt se e seene e 206
Test EQUIPMENt LISt @nd DETAIIS........ccooiiiiiiiie e bbbttt st b s 206
BT o (010t = 0 (USSR 206
Test Data Environmental CONGITIONS .........c.coviiiiieiicie ettt sttt sbe e beste e e b e sbesbeennenbesreas 206
QST LT U L ol = TSRS 207
Test Mode: Transmitting 2GSMTRX and 2UMTS carriers and 4GSM TRX and 1UMTS carriers ............. 207
=TS D T = PRSPPI 207

5.6 OCCUPIED BANDWIDTH....ciiitiiieieiee ettt sttt st seste st st esesbe st st esesseste st e e enestesteseenesreneenaenens 210
Applicable Standard: FCC 8§2.1049 824.229 824.238 ..........cccccuvuvviieeiiiiiiseeeess st snes 210
Test EqQUIPMENt LISt @nNd DELAIIS:..........cciiveieiieciee ettt aesae e e saenresneennennens 210
TESE PIOCEUUIE. ...ttt ettt ettt e e et e e e te e ebe e e be e beesbeeebeesbeesbeesbeesbeesbeesbeesbessbeesbeesbeesbeesbeesbeesreeas 210
LNV TdoT g Ta g L= g = I @] oo 11 o] o 1SR 210
TESE RESUIL PASS.....c.eiiiecie ettt ettt e e e et e e e te e et e e e be e be e beesbeeebeeabeesbeesbeesbeesbeesbeesbeesbeesbeesbeesbessbeesreens 211
Test Mode: Transmitting 2GSMTRX and 2UMTS carriers and 4GSM TRX and 1UMTS carriers ............. 211
LTS 0 D E = PR 211

Report #FCC-2011-086 FCC PART 24 TYPE APPROVAL Report Page 6of 212



ZTE Corporation FCC ID:Q78-R888251900

1 GENERAL INFORMATION

Product Description for EQuipment Under Test (EUT)

The ZXSDR R8882 S1900 is a multi-mode remote RF unit that supports 2T4R FDD. It supports GSM, UMTS,
and CDMA communications systems and features compact structure, large capacity, and easy installation.

Technical specification:

Size: 480 mm x320 mm x 150 mm(H x W x D)

Input voltage: -48Vdc

Frequency range: 1930MHz to 1990MHz

Max RF output power: 47dBm

Gain of the antenna: 13dBi

Modulation type of emission: the modulation of CDMA is QPSK; UMTS 4 Carriers; GSM 6 TRX; 4 GSM TRX
and 1 UMTS carriers or 2 GSM TRX and 2 UMTS carriers

Appearance of EUT:

4
4
.

|

.l

~
i

2
-

N

=

¥
1
=
-

-~

£
TN

L

|
I

e

Report #FCC-2011-086 FCC PART 24 TYPE APPROVAL Report Page 7of 212



ZTE Corporation FCC ID:Q78-R888251900
Objective

This Type approval report is prepared on behalf of ZTE Corporation in accordance with Part 2:2011,Part
15:2011,Part 24:2011 of the Federal Communication Commissions rules.

Related Submittal(s)/Grant(s)

No related submittal(s).

Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
federal Regulations Title 47 Part 2. as well as the following parts:

Part 24 Wireless Communication Services

Applicable Standards: TIA EIA 137-A, TIA EIA 97-D, TIA/EIA 603-C, Land Mobile FM or PM Communications
Equipment Measurement and Performance Standards.

All radiated and conducted measurement was performed at ZTE Corporation Reliability Testing Center. The
radiated testing was performed at an antenna-to-EUT distance of 3 meters.

Test Facility

The Test site used by ZTE Corporation to collect test data is located in the 1/F,B2 Wing, ZTE Plaza, Keji Road
South, Shenzhen, Guangdong, 518057, P.R.China, Tel: +86-755-26771609,Fax: +86-755-26770347. Test site
at ZTE Corporation has been fully described in reports submitted to the Federal Communication Commission
(FCC). ZTE Corporation EMC Lab was certificated by CNAS and the registration number was L0611. The
FCC registration number of ZTE corporation EMC lab is 373926. The IC registration number of ZTE
corporation EMC lab is 5200A. The details of these reports have been found to be in compliance with the
requirements of Section 2.948 of the FCC Rules. The facility also complies with the radiated and AC line
conducted test site criteria set forth in ANSI C63.4-2009.

The Federal Communications Commission has the reports on file and is listed under FCC Registration No.:
0009043175. The test site has been approved by the FCC for public use and is listed in the FCC Public
Access Link (PAL) database.

Report #FCC-2011-086 FCC PART 24 TYPE APPROVAL Report Page 8of 212



ZTE Corporation FCC ID:Q78-R888251900

2 SYSTEM TEST CONFIGURATION

Description of Test Configuration

Justification

The EUT was configured for testing according to TIA/EIA-603C.

The final qualification test was performed with EUT operating at normal mode.
Equipment Modifications

ZTE Corporation has not done any modification on the EUT.

Configuration of Test Setup

Server

Block Diagram of Test Setup

| D ¢ Power Server

EUT

Load

eI

10 em Above Ground Plane

\

| \
< 1 1.5 Meter I
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ZTE Corporation FCC ID:Q78-R888251900

3 CDMA OF TEST RESULTS

FCC RULES DESCRIPTION OF TEST RESULT
§2.1046 §24.232 Transmitter output Power Compliant
§2.1091 §1.1037 RF Exposure Compliant
§2.1047 Modulation Characteristic Compliant
§2.1053 Spurious Radiated Emissions Compliant
§2.1051, §24.238 Spurlpus Emissions AT Antenna Compliant
Terminals
§2.1049 §24.229 §24.238 Occupied Bandwidth Compliant
§2.1051,824.238 Band Edge Compliant
§ 2.1055 § 24.235 Frequency stability Compliant
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ZTE Corporation FCC ID:Q78-R888251900

3.1 TRANSMITTER OUTPUT POWER

Applicable Standard: Fcc §2.1046 §24.232

According to FCC 82.1046 &24.232, the EIRP(equivalent isotropically radiated power) must not
exceed 1640 Watts.

According to RSS-133, SRSP 510 5.1.1the EIRP(equivalent isotropically radiated power) must not
exceed 3280Watts/MHz for base station transmitters operating in the band of 1930 MHz to
1995MHz with the antenna height above average terrain up to 300 meters. If used in urban area,
the limit should be 1640Watts/MHz.

Note: EIRP= Max output Power+ Antenna gain- Cable Loss

Test Equipment List and Details

. . Calibration | Calibration

Manufacturer Description Model Serial Number Date Due Date
MXA Series

Agilent Spectrum N9020A MY48011941 2012-4-10 | 2013-4-9
Analyzer

Atten 30dB ATSI150-4-30 | 11300110201221 | 2011-7-11 | 2012-7-11
Attenuator

Forstar Forstar RF 005 1054 2012-4-9 | 2013-4-8

Cable

*statement of traceability: ZTE Corporation Reliability Testing Center attest that all calibration
have been performed per the NVLAP requirements , traceable to NIST.

Test Procedure

EUT

v

Attenuator Spectrum analyzer

v
v

Computer

A

The RF output of the transmitter was connected to the input of the spectrum analyzer through
sufficient attenuation. External attenuation Loss is 30dB, Cable Loss is about 5dB.
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ZTE Corporation FCC ID:Q78-R888251900

Environmental Conditions

Temperature: 20 °C
Relative Humidity: | 53 %
ATM Pressure: 1009 mbar

Test Result: pass

Test Mode: Transmitting CDMA

Test Data:

Four carriers

Center Freq. (MHz) Frequency (MHz) Max ?ﬁtggthower
1932.675 1930.8/1932.05/1933.3/1934.55 46.64
1959.975 1958.1/1959.35/1960.6/1961.85 46.64
1987.325 1985.45/1986.7/1987.95/1989.2 47.12
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ZTE Corporation FCC ID:Q78-R888251900

Tl Agilent cdma2000 - Channel Power. E@E
; ALTGN AUTO 03:22:20 PM &pr 27, 2012

BTS -35.0dB CH Freq: 1.932675000 GHz Radio Std: cdma2000 Recall

i) Trig: Free Run Avg|Hold:>20720

IFGain:Low #Atten: 30 dB Ext Gain: -35.0 dB Radio Device: BTS

Ref 60 dBm

Capture Buffer

VBW 910 kHz Sweep 1.467 ms

Channel Power Power Spectral Density

46.64 dBm/ 5 MHz -20.35 dBm/Hz

ent cdma2000 - Channel Power E]

ALIGHAUTO  |03:35:41 PMADr 27, 2012
Radio Std: cdma2000 External

CH Freq: 1.959975000 GHz
(i) Trig: Free Run Avg|Hold:»20/20
IFGain:Low #Atten: 30 dB Ext Gain: 35.0 dB Radio Device: BTS

Ref 60 dBm

Span 10 MHz
VBW 910 kHz Sweep 1.467 ms

Channel Power Power Spectral Density

46.64 dBm/ 5 MHz -20.35 dBm/Hz
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FCC ID:Q78-R888251900

Tl Agilent cdma2000 - Channel Power.

- EEE
BTS -35.0

iSO e e | i ALIGNAUTO  [03:47:43 PMApr 27,2012

dB CH Freq: 1.987325000 GHz Radio Std: cdma2000
— ) Trig:Free Run Avg|Hold:>20720

=)
IFGain:Low ™ #Atten: 30 dB Ext Gain: -35.0 dB Radio Device: BTS

Channel Power

Ref 60 dBm

Span 10 MHz

VBW 910 kHz Sweep 1.467 ms

Power Spectral Density

-19.87 dBm/Hz

47.12 dBm/ 5 MHz

EIBX

External Gain

Three carriers

Cerz"[\ilr_'lzz)req. Frequency (MHz) Max oigtg;tmpower
1932.05 1930.8/1932.05/1933.3 47.05
1960 1958.75/1960/1961.25 47.22
1987.95 1986.7/1987.95/1989.2 46.72
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ZTE Corporation

ent cdma2000 - Channel Power,

ALIGHN AUTO

FCC ID:Q78-R888251900

EIBX

CH Freq: 1.932050000 GHz
) Trig:Free Run Avg|Hold:>20720
#Atten: 30 dB Ext Gain: -35.0 dB

IFGain:Low

Ref 60 dBm

VBW 680 kHz

Channel Power

47.05 dBm/ 3.75 MHz

External Gain

Radio Device: BTS

Span 7 MHz
Sweep 1.867 ms

Power Spectral Density

-18.69 dBm/Hz

ent cdma2000 - Channel Power
ALIGNAUTO

&l

02:29:38 PM Apr 27, 2012

CH Freq: 1.960000000 GHz
) Trig: Free Run Avg|Hold:»20/20
#Atten: 30 dB Ext Gain: 35.0 dB

Ref 60 dBm

VBW 680 kHz

Channel Power

47.22 dBm/ 3.75 MHz

Radio Std: cdmaz2000 External

Radio Device: BTS

Span 7 MHz
Sweep 1.867 ms

Power Spectral Density

-18.52 dBm/Hz
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Tl Agilent cdma2000 - Channel Power.

Channel Power

46.72 dBm/ 3.75 MHz

50 Q

- [EEEEE
BTS -35.0dB

&) Trig: Free Run
#Atten: 30 dB Ext Gain: -35.0 dB Radio Device: BTS

Ref 60 dBm

FCC ID:Q78-R888251900

ALIGHN AUTO 03:03:55 PM Apr 27,

EIBX

2012

CH Freq: 1.987950000 GHz
Avg|Hold:>20720

Radio Std: cdma2000 External Gain

Span 7 MHz

VBW 680 kHz Sweep 1.867

Power Spectral Density

-19.02 dBm/Hz

ms|

Two carriers

Cerzt&;l;)req. Frequency (MHz) Max oiﬁtg;tmpower
1931.425 1930.8/1932.05 46.91
1959.975 1959.35/1960.6 47.06
1988.575 1987.95/1989.2 47.05
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Tl Agilent cdma2000 - Channel Power.

50 Q

| ocEE e |
Center Freq 1.931425000 GHz
Input: RF
IFGain:Low

Ref 70 dBm

Channel Power

46.91 dBm/ 2.5 MHz

wse 1 File <POWER 2C_0000.state> saved

FCC ID:Q78-R888251900

EIBX

ALIGHN AUTO 03:51:40 PM Apr 26, 2012

) Trig:Free Run

CH Freq: 1.931426000 GHz Freq/Channel

Avg|Hold:>20720
Ext Gain: -35.0 dB

Radio Std: edma2000

#Atten: 30 dB Radio Device: BTS

Center Freq
1.931425000 GHz

VBW 470 kHz

Power Spectral Density

-17.07 dBm/Hz

T Agilent cdma2000 - Channel Power
QO i i |
Center Freq 1.959975000 GHz

Input: RF (]
#IFGain:Low

Ref 60 dBm

Channel Power

47.06 dBm/s 2.5 MHz

MSG

EEX

ALIGH AUTD 04:06:32 PM Apr 26, 2012

—— Trig:Free Run

Freq I Channel

CH Freg: 1.969975000 GHz Radio Std: cdma2000

Avg|Hold:»20/20

#Atten: 30 dB Ext Gain: 35.0 dB Radio Device: BTS

VBW 470 kHz

Power Spectral Density

-16.92 dBm/Hz

STATUS
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ZTE Corporation

Tl Agilent cdma2000 - Channel Power.

T acorElEEEEE BEEE
BTS -35.0dB

Input: RF

Ref 60 dBm

Channel Power

47.05 dBm/f 2.5 MHz

MSG

FCC ID:Q78-R888251900

EIBX

ALIGHN AUTO 04:19:35 PM Apr 26, 2012

CH Freq: 1.988575000 GHz

VBW 470 kHz

Radio Std: cdma2000 Screen Image

i) Trig: Free Run Avg|Hold:>20720
#IFGain:Low #Atten: 30 dB Ext Gain: -35.0 dB Radio Device: BTS

Themes
3D Color

Span § MHz
#Sweep 9.4 ms

Power Spectral Density

-16.93 dBm/Hz

STATUS

One carrier
Center Freq. Max output Power
(MH2) Frequency (MHz) in dBm
1930.8 1930.8 46.81
1960 1960 46.72
1989.2 1989.2 46.94
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ZTE Corporation

Tl Agilent cdma2000 - Channel Power.

Center Fre

Channel Power

MSG

FCC ID:Q78-R888251900

EIBX

— Freq I Channel

R
q 1.930800000 GHz
Input: RF
#IFGain:Low

ALIGHN AUTO 02:32:49 PM Apr 26, 2012

Radio Std: edma2000

CH Freq: 1.930800000 GHz
) Trig:Free Run Avg|Hold:>20720

#Atten: 30 dB Ext Gain: -35.0 dB Radio Device: BTS

Ref 60 dBm

Center Freq
1.930800000 GHz

VBW 240 kHz #Sweep 9.4 ms
Power Spectral Density

46.81 dBm/ 1.25 MHz -14.16 dBm/Hz

STATUS

T Agilent cdma2000 - Channel Power:

QO i S0 |

Center Fre

Channel Power

MSG

EEX

ALIGH AUTO
Freq I Channel

03:01:25 PM Apr 26, 2012
Radio Std: cdma2000

CH Freq: 1.960000000 GHz
[T Trig: Free Run Avg|Hold:»20/20
#IFGain:Low #Atten: 30 dB Ext Gain: -35.0 dB

e e
q 1.960000000 GHz
Input: RF Radio Device: BTS

Ref 60 dBm

VBW 240 kHz

Power Spectral Density

-14.25 dBm/Hz

46.72 dBm/1.25 MHz

STATUS
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ZTE Corporation FCC ID:Q78-R888251900

Tl Agilent cdma2000 - Channel Power. g@@
{ astaaslaas s ; ALTGN AUTO 03:25:55 PM &pr 26, 2012
Center Freq 1.989200000 GHz CH Freq: 1.989200000 GHz Radio Std: cdma2000 Freq/Channel
Input: RF i) Trig: Free Run Avg|Hold:>>20/20
#IFGain:Low #Atten: 30 dB Ext Gain: -35.0 dB Radio Device: BTS

Ref 60 dBm

Center Freq
1.985200000 GHz

CF Step
1.250000 MHz

Span 2.5 MHz Man

VBW 240 kHz #Sweep 9.4 ms

Channel Power Power Spectral Density

46.94 dBm/ 1.25 MHz -14.03 dBm/Hz

MSG STATUS
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ZTE Corporation FCC ID:Q78-R888251900

3.2 RF EXPOSURE

Applicable standard: FCC §2.1091 and §1.1037

Limit

According to 81.1307(b)(1), systems operating under the provisions of this section shall be
operated in a manner that ensures that the public is not exposed to radio frequency energy level
in excess of the Commission’s guidelines.

According to 81.1310 and 82.1091 RF exposure is calculated. Limits for Maximum Permissible
Exposure (MPE)

(B) Limits for General Population/Uncontrolled Exposure

Frequency Electnic Field Magnetic Field Power Density  Averagmg Time
Range Strength (E) Strength (H) (S) E"H ors
(MHz) (V/m) (A/m) (mW/em) (nunutes)

0.3-1.34 614 1.63 (100)* 30
1.34-30 824/ 2194 (180/1)* 30
30-300 27.5 0.073 0.2 30

300-1500 -- -- 11500 30

1500-100,000 -- -- 1.0 30
Test Data

Predication of MPE limit at a given distance

Equation from page 18 of OET Bulletin 65, Edition 97-01

S = EIRP/ 4nR?

Where: S = power density

EIRP = equivalent isotropically radiated power=ERP+2.15dB

R = distance to the center of radiation of the antenna=[(ERP+2.15 dB)/ 4nS]*?

Maximum EIRP, In general, the equivalent isotropically radiated power (EIRP) of base
transmitters and cellular repeaters must not exceed 1640 Watts.
Frequency is between 1500MHz and 100,000MHz, and the Maximum S=1.0mW/cm?, so

R=3.61m.
This equipment should be installed and operated with minimum distance 3.61m between the

radiator& your body.

Test Result: pass
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ZTE Corporation

FCC ID:Q78-R888251900

3.3 MODULATION CHARACTERISTIC

Applicable Standard:

FCC §2.1047

Test Equipment List and Details

Manufacturer Description Model Serial Number Calibration | Calibration

Date Due Date
MXA Series

Agilent Spectrum N9020A MY48011941 2012-4-10 | 2013-4-9
Analyzer

Atten 30dB ATSI150-4-30 | 11300110201221 | 2011-7-11 | 2012-7-11
Attenuator

Forstar Forstar RF 005 1054 2012-4-9 | 2013-4-8
Cable

*statement of traceability: ZTE Corporation Reliability Testing Center attest that all
calibration have been performed per the NVLAP requirements , traceable to NIST.

Test

Procedure

CDMA digital mode is used by EUT.

Test Data Environmental Conditions

Temperature: 20°C
Relative Humidity: | 53 %
ATM Pressure: 1009 mbar

Test Result: pass

Test Mode: Transmitting CDMA
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ZTE Corporation

Test Data:

FCC ID:Q78-R888251900

Frequency (MHz) Rho
1930.8 0.99677
1960 0.99681
1989.2 0.99684

T Agilent cdma2000 - Mod Accuracy
50§

EEX

ALIGN AUTO! 02:55:57 PM &pr 26, 2012

N R v e e )
Center Freq 1.930800000 GHz

Input: RF
Rho:  0.99677
EVM: 5.69 % rms
14.46 % Pk

Pk CDE:
-41.24 dB
at W128(64)

CH Freq: 1.230800000 GHz
. Trig:Free Run
s
#IFGain:Low #Atten: 30 dB

Radio Std: cdma2000 [ALLCIASLEULED

Avg|Hold: 610

Ext Gain: 40.7 dB Radio Device: BTS

I/Q Measured Polar Vector

Center Freq
1.930800000 GHz

CF Step
1.250000 MHz
Auto Man

Report #FCC-2011-086
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Tl Agilent cdma2000 - Mod Accuracy

S I

ALIGN AUTO

FCC ID:Q78-R888251900

EBX

10:01:40 AM Apr 28, 2012

CH Freq: 1960000000 GHz
i) Trig: Free Run Avg|Hold: 6110
#IFGain:Low #Atten: 30 dB Ext Gain: -35.0 dB

- EEE
BTS -35.0

dB
Input: RF

Rho:
EVM:

0.99681

5.65 % rms I/Q Measured Polar Vector
16.45 % Pk

Pk CDE:
42.02 dB
at W128(0)

Frequ

1fQ Origir

Radio Std: cdma2000 External Gain

Radio Device: BTS

T Agilent cdma2000 - Mod Accuracy
QO i 50 i

ALIGN AUTO

EEX

034421 PM Apr 26, 2012

(S |
Center Freq 1.989200000 GHz CH Freq: 1.983200000 GHz
Input: RF ) Trig: Free Run Avg|Hold: 3110
#IFGain:Low #Atten: 30 dB Ext Gain: 40.7 dB

Rho:
EVM:

0.99684

5.63 % rms I'Q Measured Polar Vector

15.13 % Pk

Pk CDE:
42.79 dB
at W123(0)

STATUS

Radio Std: cdma2000 [GLLCIASUEULED

Radio Device: BTS
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FCC ID:Q78-R888251900

3.4 SPURIOUS RADIATED EMISSIONS

Applicable Standard:

Test Equipment List and Details

FCC CFR 47, 82.1053

Manufacturer Equipment Model serial Last Cal. Cal.
Number Interval
SIGNAL
R&S GENERATOR SMR20 A00017351 2011-9-26 1 year
Albatross Anechoic Chamber 3m Site A00017354 2011-11-2 1 year
R&S EMI Test Receiver ESIB26 100058 2011-10-29 1 year
Ultra Breitband
R&S Antennas HL562 100022 2011-7-29 1 year
Double-Ridged
R&S Waveguide Horn HF906 100032 2011-7-29 1 year
Antenna
Double-Ridged
R&S Waveguide Horn HF906 100446 2011-7-29 1 year
Antenna
SCHWARZ-BECK | Biconical Antenna | VUBA9117 9117-122 2011-7-29 1 year

*statement of traceability: ZTE Corporation Testing lab attest that all calibration have been
performed per the NVLAP requirements, traceable to NIST.

Measurement Uncertainty
All measurements involve certain levels of uncertainties, especially in field of EMC. The
factors contributing to uncertainties are spectrum analyzer, cable loss, antenna factor
calibration, antenna directivity, antenna factor variation with height, antenna phase center
variation, antenna factor frequency interpolation, measurement distance variation, site
imperfections, mismatch (average), and system repeatability.
Based on NIS 81, The Treatment of Uncertainty in EMC Measurements, the best estimate of
the uncertainty of a radiated emissions measurement at the EMC lab of ZTE Corp. is 3.6dB.

EUT Setup
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FCC PART 24 TYPE APPROVAL Report

Page 250f 212




ZTE Corporation FCC ID:Q78-R888251900

Ant. Tower
.{I"‘ {"hfl bl
ariable
5 !r/
EUT& - 3m -] A
Suppert Units ¥
H N,
Turn Table
Ground FPlane

Test Receiver

The radiated emission tests were performed in the 3-meter Chamber, using the setup
accordance with the FCC part 2.1053.The specification used was the FCC 2.1053 limits.

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a
non-radiating load, which was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the
tests, the antenna height and polarization as well as EUT azimuth were varied in order to
identify the maximum level of emissions from the EUT .The test was performed by placing
the EUT on 3-orthogonal axis.

The frequency range up to teeth harmonic of the fundamental frequency was investigated.
Remove the EUT and replace it with substitution antenna. A signal generator was connected
to the substitution antenna by a non-radiating cable. The absolute levels of the spurious
emissions were measured by the substitution.

Spurious emissions in dB =10 1g (TX pwr in Watts/0.001)-the absolute level

Spurious attenuation limit in dB =43+10 Lg P (power out in Watts)

The resolution bandwidth of the spectrum analyzer was set at 100KHz for 30MHz to 1GHz
scanning, set at 1MHz or 3MHz for 1GHz to 20GHz scanning.

Test Results Summary: PASS

Environmental Conditions

Temperature: 26°C
Relative Humidity: | 60 %
ATM Pressure: 1009 mbar
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ZTE Corporation FCC ID:Q78-R888251900
Test data
indicated An-:?;]tna Substituted Cable IrE;fdei;ttigde Dipole Atla_seolulte Limit | Margin
Frequency Amp. Polar Level Antenna Gain Loss(dB) (pdol\alvrsr) Antenna (d BVT?‘) (EI2m) (dB)
(GHz2) (dB 1 V) HIV (dBm) Correction

63.046092 26.01 \Y -70.1 -27.24 0.6 -97.94 2.15 -100.09 -13 87.09
634.549098 | 26.43 \Y -69.68 -1.09 2.1 -72.87 2.15 -75.02 -13 62.02
974.729459 | 31.16 \Y -72.63 -2.82 2.6 -78.05 2.15 -80.2 -13 67.2
1384.76954 | 46.62 \Y -60.9 4.25 3.1 -59.75 2.15 -61.9 -13 48.9
2991.98397 | 58.48 \Y -52.49 7.95 4.6 -49.14 2.15 -51.29 -13 38.29
169.95992 23.09 H -80.17 -3.24 11 -84.51 2.15 -86.66 -13 73.66
607.334669 | 27.78 H -73.12 -1.39 2 -76.51 2.15 -78.66 -13 65.66
992.224449 | 31.09 H -72.3 -2.59 2.7 -77.59 2.15 -719.74 -13 66.74
1388.77756 | 46.41 H -62.22 4.25 3.1 -61.07 2.15 -63.22 -13 50.22
1981.96393 | 90.64 H -18.3 6.55 3.8 -15.55 2.15 -17.7 -13 4.7
2963.92786 | 57.49 H -48.71 7.95 4.6 -45.36 2.15 -47.51 -13 3451

Radiation emission spurious below 3GHz
ndicated potenna Substituted Cable | radisted | pipole Absolute | | imit | Margin
Frequency Amp. Polar Level Antenna Gain Loss(dB) (pdol\alvrgr) Antenna (dBm) ) (dB)
(GHz) (dBrV) HIV (dBm) Correction

3953.90782 | 49.47 \Y -46.64 7.75 5.3 -44.19 2.15 -46.34 -13 33.34
5276.55311 | 45.53 \Y -50.58 8.55 6.2 -48.23 2.15 -50.38 -13 37.38
5941.88377 58.8 \Y -44.99 9.05 6.6 -42.54 2.15 -44.69 -13 31.69
9755.51102 | 54.47 \Y -53.05 9.95 9 -52.1 2.15 -54.25 -13 41.25
13282.5651 | 59.36 \Y -42.38 11.85 10.2 -40.73 2.15 -42.88 -13 29.88
17933.8677 | 72.31 Vv -38.66 8.95 12.2 -41.91 2.15 -44.06 -13 31.06
3961.92385 | 50.92 H -52.34 7.75 5.3 -49.89 2.15 -52.04 -13 39.04
5268.53707 | 45.53 H -55.37 8.55 6.2 -53.02 2.15 -55.17 -13 42.17
5941.88377 | 54.63 H -48.76 9.05 6.6 -46.31 2.15 -48.46 -13 35.46
0843.68738 | 53.43 H -55.2 9.95 8.9 -54.15 2.15 -56.3 -13 43.3
13348.6974 | 58.86 H -50.08 11.85 10.2 -48.43 2.15 -50.58 -13 37.58
17867.7355 72.1 H -34.1 8.95 12.2 -37.35 2.15 -39.5 -13 26.5
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3.5 SPURIOUS EMISSIONS AT ANTENNA
TERMINALS

Applicable Standard:

FCC82.1051, §24.238

The spectrum was to be investigated to the tenth harmonics of the highest fundamental
frequency as specified.

Test Equipment List and Details

- . Calibration | Calibration

Manufacturer Description Model Serial Number Date Due Date
MXA Series

Agilent Spectrum N9020A MY48011941 2012-4-10 | 2013-4-9
Analyzer

Atten 30dB ATSI150-4-30 | 11300110201221 | 2011-7-11 | 2012-7-11
Attenuator

Forstar Forstar RF 005 1054 201249 | 2013-4-8

Cable
*statement of traceability: ZTE Corporation Reliability Testing Center attest that all

calibration have been performed per the NVLAP requirements , traceable to NIST.

Test Procedure

EUT Setup:

[
5
5.

|

BsC

Z¥SDR Ra552

&tt Lozs
3045

Edd4454

AN

<SS

REMARKS: Attenuator loss (dB)=30dB,

Cable Loss (dB)=5dB.

The RF output of the transceiver was connected to a spectrum analyzer through appropriate
attenuation. The resolution bandwidth of the spectrum analyzer was set at 100KHz for
30MHz to 1GHz scaning, set at 1MHz for 1GHz to 5GHz scaning, set at 1MHz for 5GHz to
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10GHz scaning, set at 1IMHz for 10GHz to 20GHz scaning. Sufficient scans were taken to

show any out of band emissions up to 10th harmonic.

Test Data Environmental Conditions

Temperature: 20 °C
Relative Humidity: | 53 %
ATM Pressure: 1009 mbar

Test Result: pass

Test Mode: Transmitting CDMA

Test Data:

Four Carriers (working in bottom frequency)

EIBX

Tl Agilent Spectrum Analyzer - Swept SA

[EEsnosE EEE e i ALIGH AUTO

03:29:56 PM Apr 27, 2012

-
Marker 1 919.490000000 MHz Avg Type: Pwr(RMS)
PHO: Fast G Avg|Hold: 16/100

IFGain:Low Ext Gain: -35.0 dB

Trig: Free Run

Input: RF
#Atten: 18 dB

Mkr1 919.49 MHz

Ref 0.00 dBm

Start 30.0 MHz

#Res BW 100 kHz #VBW 100 kHz

Wse L File <SPURIOUS 30-1.state> recalled

-16.646 dBm

Stop 1.0000 GHz

Sweep 151 ms (1001 pts)

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...

Report #FCC-2011-086

FCC PART 24 TYPE APPROVAL Report

Page 29of 212



ZTE Corporation FCC ID:Q78-R888251900

Tl Agilent Spectrum Analyzer - Swept SA E]

[EEsnomE i i ALIGH AUTO

- EEE -
Input Mech Atten 26 dB Avg Type: Pwr(RMS) 3 : Attenuation

B ) Trig:Free Run Avg|Hold: 911100
IlfggnFLa:\‘u ™ iAtten: 26 dB Ext Gain: -35.0 dB Mech Atten
Mkr1 3.156 GHz |/ G
~26.181 dBm |
s |

Mech Atten Step
2dB 10 dB

Max Mixer Lvl
Start 1.000 GHz Stop 5.000 GHz -10.00 dBm
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 6.67 ms (1001 pts)

T Agilent Spectrum Analyzer - Swept SA g
R | R e e ; L WAEHTTY o ol State
Input Mech Atten 8 dB Avg Type: Pwr(RMS) 234

PNO: Fast (p ) Trig: Free Run Avg|Hold: 401100

IFGain:Low #Atten: 8 dB Ext Gain: 35.0 dB Register 1

Mkr1 5.800 GHz i
-44.671 dBm

Register 2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...

#Res BW 1.0 MHz #FVBW 1.0 MHz
wsG 1 File <SPURIOUS 5-10_0000.state> recalled
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Tl Agilent Spectrum Analyzer - Swept SA

SEMSE:EXT|

FCC ID:Q78-R8882S1900

ALTGN AUTO

.Input Mech Atten 0 dB

. Trig:Free Run

PNO: Fast
™ #Atten: 0 dB

IFGain:High

#Res BW 1.0 MHz #VBW 1.0 MHz
wse L File <SPURIOUS 10-20.state> recalled

Avg|Hold: 271100
Ext Gain: -35.0 dB

Avg Type: Pwr(RMS)

Mkr1 16.99 GHz
-49.878 dBm

£

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...

Four carriers (working in middle frequency)

Tl Agilent Spectrum Analyzer - Swept SA

SEMSE:EXT|

ALTGN AUTO

03:42:35 PM Apr 27

Preamp Gain -35.0 dB

Input: R PNO; Fast L, 1Hg:Free Run

IFGain:Low #Atten: 18 dB

#VBW 100 kHz

= iFile <SPURIOUS 30-1.state> recalled

Avg|Hold: 211100
Ext Gain: -35.0 dB

Avg Type: Pwr(RMS)

TRACE
TYPE
DET 23

Mkr1 912.70 MHz

-46.505 dBm

EBEX

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...
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Tl Agilent Spectrum Analyzer - Swept SA E]

[EEsnomE i i ALIGH AUTO

- EEE -
Input Mech Atten 26 dB Avg Type: Pwr(RMS) 3 : Attenuation

B ) Trig:Free Run Avg|Hold: 511100
IlfggnFLa:\‘u ™ iAtten: 26 dB Ext Gain: -35.0 dB Mech Atten
Mkr1 3.156 GHz |/ G
~26.511 dBm
s |

Mech Atten Step
2dB 10 dB

Max Mixer Lvl
Start 1.000 GHz Stop 5.000 GHz -10.00 dBm
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 6.67 ms (1001 pts)

T Agilent Spectrum Analyzer - Swept SA g
R | R e e ; L LTI o ol State
Input Mech Atten 8 dB Avg Type: Pwr(RMS) 234

PNO: Fast (p ) Trig: Free Run Avg|Hold: 461100

IFGain:Low #Atten: 8 dB Ext Gain: 35.0 dB Register 1

Mkr1 5.880 GHz i
-44.450 dBm

Register 2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...

#Res BW 1.0 MHz #FVBW 1.0 MHz
wsG 1 File <SPURIOUS 5-10_0000.state> recalled
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Tl Agilent Spectrum Analyzer - Swept SA

SEMSE:EXT|

FCC ID:Q78-R8882S1900

ALTGN AUTO

.Input Mech Atten 0 dB

. Trig:Free Run

PNO: Fast
™ #Atten: 0 dB

IFGain:High

#Res BW 1.0 MHz #VBW 1.0 MHz
wse L File <SPURIOUS 10-20.state> recalled

Avg|Hold: 221100
Ext Gain: -35.0 dB

Avg Type: Pwr(RMS)

Mkr1 17.00 GHz
-49.775 dBm

£

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...

Four Carriers (working in top frequency)

Tl Agilent Spectrum Analyzer - Swept SA

SEMSE:EXT|

ALTGN AUTO

03:55:06 PM Apr 27

Input Mech Atten 18 dB

Input: RF PHO; Fast L, 1Hg:Free Run

IFGain:Low #Atten: 18 dB

#VBW 100 kHz

= iFile <SPURIOUS 30-1.state> recalled

Avg|Hold: 421100
Ext Gain: -35.0 dB

Avg Type: Pwr(RMS)

TRACE
TYPE
DET 23

Mkr1 901.06 MHz

-46.922 dBm

EBEX

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...
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Tl Agilent Spectrum Analyzer - Swept SA E]

[EEsnomE i i ALIGH AUTO

- EEE -
Input Mech Atten 26 dB Avg Type: Pwr(RMS) 3 : Attenuation

B ) Trig:Free Run Avg|Hold: 63100
IlfggnFLa:\‘u ™ iAtten: 26 dB Ext Gain: -35.0 dB Mech Atten
Mkr1 3.156 GHz |/ G
~26.218 dBm |
s |

Mech Atten Step
2dB 10 dB

Max Mixer Lvl
Start 1.000 GHz Stop 5.000 GHz -10.00 dBm
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 6.67 ms (1001 pts)

T Agilent Spectrum Analyzer - Swept SA g
R | R e e ; Ll IR R LTy o call State
Input Mech Atten 8 dB Avg Type: Pwr(RMS) 234

PNO: Fast (p ) Trig: Free Run Avg|Hold: 28100

IFGain:Low #Atten: 8 dB Ext Gain: 35.0 dB Register 1

Mkr1 5.960 GHz i
-44.892 dBm

Register 2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...

#Res BW 1.0 MHz #FVBW 1.0 MHz
wsG 1 File <SPURIOUS 5-10_0000.state> recalled
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Tl Agilent Spectrum Analyzer - Swept SA

SEMSE:EXT|

FCC ID:Q78-R8882S1900

ALTGN AUTO

.Input Mech Atten 0 dB

. Trig:Free Run

PNO: Fast
™ #Atten: 0 dB

IFGain:High

#Res BW 1.0 MHz #VBW 1.0 MHz
wse L File <SPURIOUS 10-20.state> recalled

Avg|Hold: 141100
Ext Gain: -35.0 dB

Avg Type: Pwr(RMS)

Mkr1 17.02 GHz
-49.789 dBm

Stop 20.000 GHz

Sweep 25.0 ms (1001 pts)

£

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...

Three carriers (working in bottom frequency)

Tl Agilent Spectrum Analyzer - Swept SA

SEMSE:EXT|

ALTGN AUTO

04:50:09 PM Apr 26,

.Marker 1 927.250000000 MHz

Input: RF PNO: Fast ) 1Hg:FreeRun
IFGain:Low #Atten: 18 dB

#VBW 100 kHz

= iFile <SPURIOUS 30-1.state> recalled

Avg|Hold: 911100
Ext Gain: -35.0 dB

Avg Type: Pwr(RMS)

TRACE
TYPE
DET 23

Mkr1 927.25 MHz

-46.919 dBm

EBEX

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...
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Tl Agilent Spectrum Analyzer - Swept SA

FCC ID:Q78-R8882S1900

£

SEMSE:EXT|

ALTGN AUTO

.Marker 1

3.156000000000 GHz
PNO: Fast
IFGain:Low

. Trig:Free Run
#Atten: 24 dB

Avg|Hold: 411100
Ext Gain: -35.0 dB

#Res BW 1.0 MHz #VBW 1.0 MHz
wse L File <SPURIOUS 1-5.state> recalled

Avg Type: Pwr(RMS)

Mkr1 3.156 GHz
-28.046 dBm

Stop 5.000 GHz

Sweep 6.67 ms (1001 pts)

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...

T Agilent Spectrum Analyzer - Swept SA
| SEMSE:EXT|

ALIGN AUTO

=Marker 5.795000000000 GHz
PHO: Fast )
IFGain:Low

Trig: Free Run
#Atten: 8 dB

Avg|Hold: 501100
Ext Gain: 35.0 dB

Avy 'Type: Pwr(RMS)

Mkr1 5.795 GHz
-43.708 dBm

#Res BW 1.0 MHz #FVBW 1.0 MHz
wsG 1 File <SPURIOUS 5-10_0000.state> recalled

EJ

Recall State

Register 1
(empty)

Register 2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...
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Tl Agilent Spectrum Analyzer - Swept SA

SEMSE:EXT|

FCC ID:Q78-R8882S1900

ALTGN AUTO

.Marker 1 17.020000000000 GHz
PNO: Fast

IFGain:High

. Trig:Free Run
#Atten: 0 dB

#Res BW 1.0 MHz #VBW 1.0 MHz
wse L File <SPURIOUS 10-20.state> recalled

Avg|Hold: 261100
Ext Gain: -35.0 dB

Avg Type: Pwr(RMS)

Mkr1 17.02 GHz
-49.739 dBm

Stop 20.000 GHz

Sweep 25.0 ms (1001 pts)

£

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...

Three carriers (working in middle frequency)

Tl Agilent Spectrum Analyzer - Swept SA

SEMSE:EXT|

ALTGN AUTO

02:40:04 PM Apr 27

Preamp Gain -35.0 dB

Input: R PNO; Fast L, 1Hg:Free Run

IFGain:Low #Atten: 18 dB

#VBW 100 kHz

= iFile <SPURIOUS 30-1.state> recalled

Avg|Hold: 341100
Ext Gain: -35.0 dB

Avg Type: Pwr(RMS)

TRACE
TYPE
DET 23

Mkr1 926.28 MHz

-46.849 dBm

EBEX

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...

Report #FCC-2011-086

FCC PART 24 TYPE APPROVAL Report

Page 370f 212



ZTE Corporation

Tl Agilent Spectrum Analyzer - Swept SA

FCC ID:Q78-R888251900

EIBX

50G

ALTGN AUTO

W icioEE |
Input Mech Atten 26 dB

. Trig:Free Run
#Atten: 26 dB

Avg|Hold=>1001100

PNO: Fast
o+ Ext Gain: 350 dB

IFGain:Low

#VBW 1.0 MHz

Avg Type: Pwr(RMS)

Mkr1 3.156 GHz
-25.884 dBm

Sweep 6.67 ms (1001 pts)

Attenuation

Mech Atten
26 dB

Auto Man

Mech Atten Step
2dB 10 dB

Max Mixer Lvi
-10.00 dBm

T Agilent Spectrum Analyzer - Swept SA

QO 0 |

ALIGN AUTO

02:51:17 PM Apr 27, 2012

Input Mech Atten 8 dB

Trig: Free Run
#Atten: 8 dB

Avg|Hold: 571100
Ext Gain: 35.0 dB

PHO: Fast )
IFGain:Low

#Res BW 1.0 MHz #FVBW 1.0 MHz
wsG 1 File <SPURIOUS 5-10_0000.state> recalled

Avy Type: Pwr(RMS)

Mkr1 5.880 GHz
-43.618 dBm

EJ

Recall State

Register 1
(empty)

Register 2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...
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Tl Agilent Spectrum Analyzer - Swept SA

SEMSE:EXT|

FCC ID:Q78-R8882S1900

ALTGN AUTO

.Input Mech Atten 0 dB

. Trig:Free Run

PNO: Fast
™ #Atten: 0 dB

IFGain:High

#Res BW 1.0 MHz #VBW 1.0 MHz
wse L File <SPURIOUS 10-20.state> recalled

Avg|Hold: 251100
Ext Gain: -35.0 dB

Avg Type: Pwr(RMS)

Mkr1 18.03 GHz
-49.897 dBm

£

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...

Three carriers (working in top frequency)

Tl Agilent Spectrum Analyzer - Swept SA

SEMSE:EXT|

ALTGN AUTO

03:07:35 PM Apr 27

Preamp Gain -35.0 dB

Input: R PNO; Fast L, 1Hg:Free Run

IFGain:Low #Atten: 18 dB

#VBW 100 kHz

= iFile <SPURIOUS 30-1.state> recalled

Avg|Hold: 141100
Ext Gain: -35.0 dB

Avg Type: Pwr(RMS)

TRACE
TYPE
DET 23

Mkr1 911.73 MHz

-46.829 dBm

EBEX

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...
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Tl Agilent Spectrum Analyzer - Swept SA E]

[EEsnomE i i ALIGH AUTO

- EEE -
Input Mech Atten 26 dB Avg Type: Pwr(RMS) 3 : Attenuation

PNO: Fast () Trg:Free Run Avg|Hold:>100/100
IFGainLow * #Atten: 26 dB Ext Gain: -35.0 dB Mech Atten
26 dB
Mkri 3.156 GHz |J s

Eogsidw Ref 13.00 dBm -26.104 dBm

Mech Atten Step
2dB 10 dB

Max Mixer Lvl
Start 1.000 GHz -10.00 dBm
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 6.67 ms (1 001 pts)

T Agilent Spectrum Analyzer - Swept SA g
R | R e e ; L e eIy o il State
Input Mech Atten 8 dB Avg Type: Pwr(RMS) 234

PNO: Fast (p ) Trig: Free Run Avg|Hold: 35100

IFGain:Low #Atten: 8 dB Ext Gain: 35.0 dB Register 1

Mkr1 5.965 GHz [EEERY,
10gBld|v Ref 15.00 dBm -44.845 dBm

Register 2
(empty)

Register 3
(empty)

Register4
(empty)

450 Register 5
(empty)

Register 6
(empty)

From File ...

#Res BW 1.0 MHz #FVBW 1.0 MHz
wsG 1 File <SPURIOUS 5-10_0000.state> recalled

Report #FCC-2011-086 FCC PART 24 TYPE APPROVAL Report ~ Page 40of 212



ZTE Corporation

Tl Agilent Spectrum Analyzer - Swept SA

SEMSE:EXT|

FCC ID:Q78-R8882S1900

ALTGN AUTO

.Input Mech Atten 0 dB

. Trig:Free Run

PNO: Fast
™ #Atten: 0 dB

IFGain:High

#Res BW 1.0 MHz #VBW 1.0 MHz
wse L File <SPURIOUS 10-20.state> recalled

Avg|Hold: 211100
Ext Gain: -35.0 dB

Avg Type: Pwr(RMS)

Mkr1 17.02 GHz
-49.791 dBm

Stop 20.000 GHz

Sweep 25.0 ms (1001 pts)

£

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...

Two carriers (working in bottom frequency)

Tl Agilent Spectrum Analyzer - Swept SA

SEMSE:EXT|

ALTGN AUTO

04:00:38 PM Apr 26,

Video BW 100 kHz

Input: R PNO; Fast L, 1Hg:Free Run

IFGain:Low #Atten: 18 dB

#VBW 100 kHz

= iFile <SPURIOUS 30-1.state> recalled

Avg|Hold: 171100
Ext Gain: -35.0 dB

Avg Type: Pwr(RMS)

TRACE
TYPE
DET 23

Mkr1 908.82 MHz

-46.653 dBm

EBEX

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...

Report #FCC-2011-086

FCC PART 24 TYPE APPROVAL Report

Page 4lof 212



ZTE Corporation

Tl Agilent Spectrum Analyzer - Swept SA

FCC ID:Q78-R8882S1900

£

SEMSE:EXT|

ALTGN AUTO

Video BW

1.0 MHz

. Trig:Free Run
#Atten: 24 dB

Avg|Hold: 491100

PNO: Fast
o+ Ext Gain: 350 dB

IFGain:Low

#Res BW 1.0 MHz #VBW 1.0 MHz
wse L File <SPURIOUS 1-5.state> recalled

Avg Type: Pwr(RMS)

Mkr1 3.156 GHz
-28.202 dBm

Stop 5.000 GHz

Sweep 6.67 ms (1001 pts)

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...

T Agilent Spectrum Analyzer - Swept SA
| SEMSE:EXT|

ALIGN AUTO

Video BW 1.0 MHz

Trig: Free Run
#Atten: 8 dB

Avg|Hold: 521100

PNO: Fast ()
o Ext Gain: 35.0 dB

IFGain:Low

#Res BW 1.0 MHz #FVBW 1.0 MHz
wsG 1 File <SPURIOUS 5-10_0000.state> recalled

Avy 'Type: Pwr(RMS)

Mkr1 5.795 GHz
-43.852 dBm

EJ

Recall State

Register 1
(empty)

Register 2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...
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Tl Agilent Spectrum Analyzer - Swept SA

SEMSE:EXT|

FCC ID:Q78-R8882S1900

ALTGN AUTO

Video BW 1.0 MHz

. Trig:Free Run

PNO: Fast
™ #Atten: 0 dB

IFGain:High

#Res BW 1.0 MHz #VBW 1.0 MHz
wse L File <SPURIOUS 10-20.state> recalled

Avg|Hold: 181100
Ext Gain: -35.0 dB

Avg Type: Pwr(RMS)

Mkr1 18.04 GHz
-49.706 dBm

Stop 20.000 GHz

Sweep 25.0 ms (1001 pts)

£

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...

Two carriers (working in middle frequency)

Tl Agilent Spectrum Analyzer - Swept SA

SEMSE:EXT|

ALTGN AUTO

04:13:49 PM Apr 26,

Start Freq 30.000000 MHz

Input: RF PNO: Fast L, 1Hg:Free Run

IFGain:Low #Atten: 18 dB

#VBW 100 kHz

= iFile <SPURIOUS 30-1.state> recalled

Avg|Hold: 131100
Ext Gain: -35.0 dB

Avg Type: Pwr(RMS)

TRACE
TYPE
DET 23

Mkr1 805.03 MHz

-46.615 dBm

EBEX

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...
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Tl Agilent Spectrum Analyzer - Swept SA

FCC ID:Q78-R8882S1900

£

SEMSE:EXT|

ALTGN AUTO

.Start Freq 1.000000000 GHz
PNO: Fast

IFGain:Low

. Trig:Free Run
#Atten: 24 dB

Avg|Hold: 421100
Ext Gain: -35.0 dB

#Res BW 1.0 MHz #VBW 1.0 MHz
wse L File <SPURIOUS 1-5.state> recalled

Avg Type: Pwr(RMS)

Mkr1 3.156 GHz
-27.974 dBm

Stop 5.000 GHz

Sweep 6.67 ms (1001 pts)

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...

T Agilent Spectrum Analyzer - Swept SA
| SEMSE:EXT|

ALIGN AUTO

Start Freq 5.000000000 GHz
PHO: Fast )
IFGain:Low

Trig: Free Run
#Atten: 8 dB

Avg|Hold: 221100
Ext Gain: 35.0 dB

#Res BW 1.0 MHz #FVBW 1.0 MHz
wsG 1 File <SPURIOUS 5-10_0000.state> recalled

Avy 'Type: Pwr(RMS)

Mkr1 5.880 GHz
-43.169 dBm

EJ

Recall State

Register 1
(empty)

Register 2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...
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Tl Agilent Spectrum Analyzer - Swept SA

SEMSE:EXT|

FCC ID:Q78-R8882S1900

ALTGN AUTO

.Start Freq 10.000000000 GHz
PNO: Fast

IFGain:High

. Trig:Free Run
#Atten: 0 dB

#Res BW 1.0 MHz #VBW 1.0 MHz
wse L File <SPURIOUS 10-20.state> recalled

Avg|Hold: 141100
Ext Gain: -35.0 dB

Avg Type: Pwr(RMS)

Mkr1 18.09 GHz
-49.616 dBm

£

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...

Two carriers (working in top frequency)

Tl Agilent Spectrum Analyzer - Swept SA

SEMSE:EXT|

ALTGN AUTO

04 24:51 PM Apr 26,

.Reference Level 0.00 dBm

Input: RF PNO: Fast ) 1Hg:FreeRun
IFGain:Low #Atten: 18 dB

#VBW 100 kHz

= iFile <SPURIOUS 30-1.state> recalled

Avg|Hold: 131100
Ext Gain: -35.0 dB

Avg Type: Pwr(RMS)

TRACE
TYPE
DET 23

Mkr1 910.76 MHz

-46.522 dBm

EBEX

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...
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Tl Agilent Spectrum Analyzer - Swept SA

FCC ID:Q78-R8882S1900

£

SEMSE:EXT|

ALTGN AUTO

Level 13.00 dBm
PNO: Fast
IFGain:Low

Reference

. Trig:Free Run
#Atten: 24 dB

Avg|Hold: 411100
Ext Gain: -35.0 dB

#Res BW 1.0 MHz #VBW 1.0 MHz
wse L File <SPURIOUS 1-5.state> recalled

Avg Type: Pwr(RMS)

Mkr1 3.156 GHz
-28.091 dBm

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...

T Agilent Spectrum Analyzer - Swept SA
| SEMSE:EXT|

ALIGN AUTO

Reference Level 15.00 dBm
PHO: Fast )
IFGain:Low

Trig: Free Run
#Atten: 8 dB

Avg|Hold: 261100
Ext Gain: 35.0 dB

#Res BW 1.0 MHz #FVBW 1.0 MHz
wsG 1 File <SPURIOUS 5-10_0000.state> recalled

Avy 'Type: Pwr(RMS)

Mkr1 5.965 GHz
-44.056 dBm

Register 1
(empty)

Register 2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...
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Tl Agilent Spectrum Analyzer - Swept SA

SEMSE:EXT|

FCC ID:Q78-R8882S1900

ALTGN AUTO

Reference Level 15.00 dBm
PNO: Fast
IFGain:High

. Trig:Free Run
#Atten: 0 dB

#Res BW 1.0 MHz #VBW 1.0 MHz
wse L File <SPURIOUS 10-20.state> recalled

Avg|Hold: 151100
Ext Gain: -35.0 dB

Avg Type: Pwr(RMS)

Mkr1 19.02 GHz
-49.692 dBm

Stop 20.000 GHz

Sweep 25.0 ms (1001 pts)

£

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...

One carrier (working in bottom frequency)

Tl Agilent Spectrum Analyzer - Swept SA

SEMSE:EXT|

ALTGN AUTO

03:12:53 PM Apr 26,

Input Mech Atten 18 dB

Input: RF PHO; Fast L, 1Hg:Free Run

IFGain:Low #Atten: 18 dB

#VBW 100 kHz

Avg|Hold>100/100
Ext Gain: -35.0 dB

Avg Type: Pwr(RMS)

TRACE
TYPE
DET 23

Mkr1 931.13 MHz

-47.101 dBm

EBEX

Save State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

To File ...
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Tl Agilent Spectrum Analyzer - Swept SA E]
T e e : ALTGN AUTO
Marker 1 3.156000000000 GHz Avg Type: Pwr(RMS) Select Marker

PNO: Fast () Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 24 dB Ext Gain: -35.0 dB

Mkr1 3.156 GHz
-27.996 dBm

Marker 1

T Agilent Spectrum Analyzer - Swept SA
QO 0 |

Input Mech Atten 8 dB i Avg Type: Pwr(RMS)
PNO: Fast (p ) Trig: Free Run Avg|Hold:>100/100 "
IFGain:Low #Atten: 8 dB Ext Gain: 35.0 dB L Mech Atten
8dB
Mkr1 5.790 GHz s

-43.897 dBm

Mech Atten Step
2dB 10 dB

Max Mixer Lvi
Stop 10.000 GHz -10.00 dBm
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 8.33 ms (1001 pts)

wsG 1 File <SPURIOUS 5-10_0000.state> saved
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Tl Agilent Spectrum Analyzer - Swept SA

[ CEEEETTEE

ALTGN AUTO

FCC ID:Q78-R888251900

s
Preamp Gain -35.0 dB
Input: RF

. Trig:Free Run

PNO: Fast
™ #Atten: 0 dB

IFGain:High

Ref 15.00 dBm

Avg Type: Pwr(RMS)
Avg|Hold>100/100
Ext Gain: -35.0 dB

Mkr1 17.02 GHz

-50.068 dBm

Start 10.000 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz

wse L File <SPURIOUS 10-20.state> saved

Stop 20.000 GHz

Sweep 25.0 ms (1001 pts)

EIBX

External Gain

ExtPreamp
350 dB

One carrier (working in middle frequency)

Tl Agilent Spectrum Analyzer - Swept SA

i e e

ALTGN AUTO

Input Mech Atten 18 dB

Input: RF PHO; Fast L, 1Hg:Free Run

IFGain:Low #Atten: 18 dB

Ref 0.00 dBm

#VBW 100 kHz

wse L File <SPURIOUS 30-1.state> recalled

Avg Type: Pwr(RMS)
Avg|Hold: 181100
Ext Gain: -35.0 dB

Mkr1 811.82 MHz

-46.828 dBm

Stop 1.0000 GHz

EBEX

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...

Sweep 151 ms (1001 pts)
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Tl Agilent Spectrum Analyzer - Swept SA

FCC ID:Q78-R8882S1900

£

SEMSE:EXT|

ALTGN AUTO

Input Mech Atten 24 dB

. Trig:Free Run
#Atten: 24 dB

Avg|Hold=>1001100

PNO: Fast
o+ Ext Gain: 350 dB

IFGain:Low

#Res BW 1.0 MHz #VBW 1.0 MHz
wse L File <SPURIOUS 1-5.state> recalled

Avg Type: Pwr(RMS)

Mkr1 3.156 GHz
-27.985 dBm

Stop 5.000 GHz

Sweep 6.67 ms (1001 pts)

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...

T Agilent Spectrum Analyzer - Swept SA
| SEMSE:EXT|

ALIGN AUTO

Input Mech Atten 8 dB

Trig: Free Run
#Atten: 8 dB

Avg|Hold: 791100

PNO: Fast ()
o Ext Gain: 35.0 dB

IFGain:Low

#Res BW 1.0 MHz #FVBW 1.0 MHz
wsG 1 File <SPURIOUS 5-10_0000.state> recalled

Avy 'Type: Pwr(RMS)

Mkr1 5.880 GHz
-43.745 dBm

EJ

Recall State

Register 1
(empty)

Register 2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...
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Tl Agilent Spectrum Analyzer - Swept SA

SEMSE:EXT|

FCC ID:Q78-R8882S1900

ALTGN AUTO

.Input Mech Atten 0 dB

. Trig:Free Run

PNO: Fast
™ #Atten: 0 dB

IFGain:High

#Res BW 1.0 MHz #VBW 1.0 MHz
wse L File <SPURIOUS 10-20.state> recalled

Avg|Hold: 381100
Ext Gain: -35.0 dB

Avg Type: Pwr(RMS)

Mkr1 17.02 GHz
-49.805 dBm

Stop 20.000 GHz

Sweep 25.0 ms (1001 pts)

£

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...

One carrier (working in top frequency)

Tl Agilent Spectrum Analyzer - Swept SA

SEMSE:EXT|

ALTGN AUTO

03:40:47 PM Apr 26

.Reference Level 0.00 dBm

Input: RF PNO: Fast ) 1Hg:FreeRun
IFGain:Low #Atten: 18 dB

#VBW 100 kHz

= iFile <SPURIOUS 30-1.state> recalled

Avg|Hold: 211100
Ext Gain: -35.0 dB

Avg Type: Pwr(RMS)

TRACE
TYPE
DET 23

Mkr1 928.22 MHz

-46.727 dBm

EBEX

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...
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Tl Agilent Spectrum Analyzer - Swept SA

FCC ID:Q78-R8882S1900

£

SEMSE:EXT|

ALTGN AUTO

Level 13.00 dBm
PNO: Fast
IFGain:Low

Reference

. Trig:Free Run
#Atten: 24 dB

Avg|Hold>100/100
Ext Gain: -35.0 dB

#Res BW 1.0 MHz #VBW 1.0 MHz
wse L File <SPURIOUS 1-5.state> recalled

Avg Type: Pwr(RMS)

Mkr1 3.156 GHz
-28.028 dBm

Stop 5.000 GHz

Sweep 6.67 ms (1001 pts)

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...

T Agilent Spectrum Analyzer - Swept SA
| SEMSE:EXT|

ALIGN AUTO

Reference Level 15.00 dBm
PHO: Fast )
IFGain:Low

Trig: Free Run
#Atten: 8 dB

Avg|Hold: 351100
Ext Gain: 35.0 dB

#Res BW 1.0 MHz #FVBW 1.0 MHz
wsG 1 File <SPURIOUS 5-10_0000.state> recalled

Avy 'Type: Pwr(RMS)

Mkr1 5.965 GHz
-44.638 dBm

EJ

Recall State

Register 1
(empty)

Register 2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...
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Tl Agilent Spectrum Analyzer - Swept SA

R

Reference Level 15.00 dBm
Input: RF

Ref 15.00 dBm

Start 10.000 GHz
#Res BW 1.0 MHz

PNO: Fast
IFGain:High

ALTGN AUTO

FCC ID:Q78-R888251900

03:41:54 PM Apr 26, 2012

. Trig:Free Run
#Atten: 0 dB

#VBW 1.0 MHz

wse L File <SPURIOUS 10-20.state> recalled

Avg Type: Pwr(RMS)

Avg|Hold: 271100
Ext Gain: -35.0 dB

Mkr1 17.01 GHz
-49.750 dBm

Stop 20.000 GHz

Sweep 25.0 ms (1001 pts)

EIBX

Recall State

Register 1
(empty)

Register2
(empty)

Register 3
(empty)

Register4
(empty)

Register 5
(empty)

Register 6
(empty)

From File ...
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FCC ID:Q78-R888251900

3.6 OCCUPIED BANDWIDTH

Applicable Standard: Fcc §2.1049 §24.229 §24.238

Test Equipment List and Details:

Manufacturer Description Model Serial Number Calibration | Calibration
Date Due Date
MXA Series
Agilent Spectrum N9020A MY48011941 2012-4-10 | 2013-4-9
Analyzer
Atten 30dB ATSI150-4-30 | 11300110201221 | 2011-7-11 | 2012-7-11
Attenuator
Forstar RF
Forstar Cable 005 1054 2012-4-9 2013-4-8

*statement of traceability: ZTE Corporation Reliability Testing Center attest that all
calibration have been performed per the NVLAP requirements, traceable to NIST.

Test Proced

ure

The RF out of the transmitter was connected to the input of the spectrum analyzer through
sufficient attenuation. The resolution bandwidth of the spectrum analyzer was set at 1% of
the span or higher and 99%Power bandwidth was recorded.

Environmental Conditions

Temperature: 20°C
Relative 0
Humidity: 53%

ATM Pressure: 1009mbar
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Test Result: pass

Test Mode: Transmitting CDMA

Test Data

For four carries:

Frequency (MHz) 99% Power Bandwidth Limit

(MH2z) (MH2z)

1930.8/1932.05/1933.3/1934.55 4.9648 <5.00
1958.1/1959.35/1960.6/1961.85 4.9567 <5.00
1985.45/1986.7/1987.95/1989.2 4,9532 <5.00

T Agilent cdma2000 - Occupied BW

| Y SEMSEEXT| ALIGNAUTO  [03:24:16 PM Apr 27,2012

BTS -35.0dB CH Freq: 1.9.32675000 GHz

Input: RF D) Trig: Free Run Avg|Hold:>10110
#IFGain:Low #Atten: 30 dB Ext Gain: 35.0 dB

Radio Std: cdma2000

Radio Device: BTS

Ref 60 dBm

Span 10 MHz
VBW 910 kHz Sweep 1.467 ms

Occupied Bandwidth Total Power 46.69 dBm

4.9648 MHz

Transmit Freq Error 5.1096 kHz OBW Power 99.00 %
x dB Bandwidth 5.193 Hz* x dB

-26.00 dB

EEX

External Gain
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T Agilent cdma2000 - Occupied BW

i S0 i e

FCC ID:Q78-R888251900

EBX

ALIGN AUTO 03:36:51 PM Apr 27, 2012

- EEE
BTS -35.0 dB
Input: RF
#IFGain:Low

Ref 60 dBm

Occupied Bandwidth
4.9567 MHz
-558.4715 Hz
5.194 Hz*

Transmit Freq Error
x dB Bandwidth

CH Freq: 1.959975000 GHz
o) Trig:Free Run
#Atten: 30 dB

VBW 910 kHz

Total Power

OBW Power
x dB

Avg|Hold:>10110
Ext Gain: -35.0 dB

Radio Std: cdma2000 External Gain

Radio Device: BTS

Span 10 MHz
Sweep 1.467 ms

46.66 dBm

99.00 %
-26.00 dB

BE Agilent cdma2000 - Occupied BW
QO 0 |

EEX

ALIGN AUTO 03:49:08 PM Apr 27, 2012

BTS -35.0dB
PASS

Input: RF

CH Freq: 1.987325000 GHz
s Trig: Free Run
#IFGain:Low #Atten: 30 dB

Avg|Hold:>1010
Ext Gain: 35.0 dB

Radio Std: cdma2000 External Gain

Radio Device: BTS

Ref 60 dBm

Occupied Bandwidth
4.9532 MHz
10.8547 kHz
5.205 Hz*

Transmit Freq Error
x dB Bandwidth

VBW 910 kHz

Total Power

OBW Power
x dB

Span 10 MHz|
Sweep 1.467 ms|

47.08 dBm

99.00 %
-26.00 dB
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For three carries:

FCC ID:Q78-R888251900

Frequency (MHz) 99% Power Bandwidth (MHz) Limit
(MH2)

1930.8/1932.05/1933.3 3.7053 <3.75
1958.75/1960/1961.25 3.7014 <3.75
1986.7/1987.95/1989.2 3.7154 <3.75

T Agilent cdma2000 - Occupied BW

R

ALIGN AUTO 04:40:29 PM Apr 26, 2012

Center Freq 1.932500000 GHz
Input: RF

Ref 50 dBm

Occupied Bandwidth
3.7053 MHz
-451.6008 kHz
3.911 Hz*

Transmit Freq Error
x dB Bandwidth

MSG

CH Freq: 1.932500000 GHz
. 1 Trig:Free Run
s
#IFGain:Low #Atten: 30 dB

Radio Std: cdma2000
Avg|Hold:>10/10

Ext Gain: -35.0 dB Radio Device: BTS

Data
(Import) »
Capture Buffer

VBW 680 kHz

Total Power 47.00 dBm

OBW Power
x dB

99.00 %
-26.00 dB

STATUS
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T Agilent cdma2000 - Occupied BW

i S0 i e

FCC ID:Q78-R888251900

EBX

ALIGN AUTO 02:32:24 PM Apr 27, 2012

BTS -35.0dB CH Freq: 1.960000000 GHz

Input: RF &) Trig: Free Run Avg|Hold:>10110
PASS YIFGain:Low #Atten: 30 dB Ext Gain: 350 dB  Radio Device: BTS

Radio Std: cdma2000 External Gain

Ref 50 dBm

VBW 680 kHz

Occupied Bandwidth Total Power

3.7014 MHz

Transmit Freq Error -6.7239 kHz OBW Power
x dB Bandwidth 3.900 Hz* x dB

Span 7 MHz
Sweep 1.867 ms

47.15 dBm

99.00 %
-26.00 dB

BE Agilent cdma2000 - Occupied BW
QO 0 |

ALIGN AUTO 02:58:55 PM Apr 27, 2012

BTS -35.0dB CH Freq: 1.987950000 GHz

Input: RF [
#IFGain:Low

Ref 50 dBm

VBW 680 kHz

Occupied Bandwidth Total Power
3.7154 MHz

Transmit Freq Error -9.6236 kHz OBW Power
x dB Bandwidth 3.907 Hz* x dB

— ) Trig:Free Run Avg|Hold:>1010
#Atten: 30 dB Ext Gain: 35.0 dB Radio Device: BTS

Radio Std: cdma2000 External Gain

Span 7 MHz
Sweep 1.867 ms|

46.76 dBm

99.00 %
-26.00 dB
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For two carries:

FCC ID:Q78-R888251900

Frequency (MHz) 99% Power Bandwidth (MHz) Limit
(MH2)

1930.8/1932.05 2.4648 <2.5
1959.35/1960.6 2.4647 <2.5
1987.95/1989.2 2.4596 <2.5

T Agilent cdma2000 - Occupied BW

TR

EIBX

ALIGN AUTO 03:54:25 PM Apr 26, 2012

BTS -35.0dB CH Freq: 1.931425000 GHz
Input: RF

G
#IFGain:Low #Atten: 30 4B

. 1 Trig:Free Run Avg|Hold:>50/50
Ext Gain: -35.0 dB

Radio Std: cdma2000 External Gain

Radio Device: BTS

Ref 50 dBm

VBW 470 kHz

Occupied Bandwidth Total Power
2.4648 MHz

Transmit Freq Error 3.2487 kHz OBW Power
x dB Bandwidth 2.623 Hz* x dB

Wse L File <OBW 2C_0000.state> saved

Span 5 MHz
Sweep 2.733ms

46.94 dBm

99.00 %
-26.00 dB
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T Agilent cdma2000 - Occupied BW

i S0 i e

ALIGN AUTO

FCC ID:Q78-R888251900

0:08:56 PM Apr 26, 2012

CH Freq: 1.959975000 GHz
o) Trig:Free Run
#Atten: 30 dB

- EEE
BTS -35.0dB

Input: RF
#IFGain:Low

Ref 50 dBm

VBW 470 kHz

Occupied Bandwidth Total Power

2.4647 MHz
2.1330 kHz
2.624 Hz*

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

wse L File <OBW 2C_0001.state> saved

Radio Std: edma2000

Avg|Hold:>50/50
Ext Gain: -35.0 dB

Radio Device: BTS

Span 5 MHz
Sweep 2.733 ms

46.97 dBm

99.00 %
-26.00 dB

EBX

External Gain

BE Agilent cdma2000 - Occupied BW
QO i 50 i

ALIGN AUTO

09:56:53 AM Apr 28, 2012

CH Freq: 1.988575000 GHz
s Trig: Free Run
#IFGain:Low #Atten: 30 dB

T
Center Freq 1.988575000 GHz
Input: RF

Ref 50 dBm

VBW 470 kHz

Occupied Bandwidth Total Power

2.4596 MHz
758.6168 Hz
2.626 Hz*

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

MSG

Radio Std: cdma2000

Avg|Hold:>50/50
Ext Gain: 35.0 dB

Radio Device: BTS

47.22 dBm

99.00 %
-26.00 dB

STATUS

EEX

Freq I Channel
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For one carrier:

FCC ID:Q78-R888251900

Frequency (MHz) 99% Power Bandwidth (MHz) Limit
(MH2)

1930.8 1.2286 <1.25
1960 1.2296 <1.25
1989.2 1.2304 <1.25

T Agilent cdma2000 - Occupied BW

e

e
Center Freq 1.930800000 GHz

Input: RF

Center 1.931 GHz
Res BW 18 kHz

Occupied Bandwidth

ALIGN AUTO 02:35:55 PM Apr 26, 2012

. 1 Trig:Free Run
G
#IFGain:Low #Atten: 30 dB

CH Freq: 1.930800000 GHz
Avg|Hold:>10/10
Ext Gain: -35.0 dB

Radio Std: cdma2000

Radio Device: BTS

Ref 60 dBm

Span 2 MHz
VBW 180 kHz Sweep 7.4 ms

Total Power 46.98 dBm

1.2286 MHz

Transmit Freq Error
x dB Bandwidth

Wse L File <OBW 1C_0000.state> saved

-1.4237 kHz
1.326 Hz*

OBW Power
x dB

99.00 %
-26.00 dB

EIBX

Freq/ Channel

Center Freq
1.930800000 GHz

CF Step
1.250000 MHz
Man
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T Agilent cdma2000 - Occupied BW
50 Q

FCC ID:Q78-R888251900

ALIGN AUTO 03:03:31 PM Apr 26, 2012

QO S0 o e |
Center Freq 1.960000000 GHz
Input: RF
#IFGain:Low

CH Freq: 1.960000000 GHz
o) Trig:Free Run
#Atten: 30 dB

Radio Std: edma2000
Avg|Hold:>10110

Ext Gain: -35.0 dB Radio Device: BTS

Ref 60 dBm

Center 1.96 GHz
Res BW 18 kHz

Occupied Bandwidth
1.2296 MHz
-883.2283 Hz
1.331 Hz*

Transmit Freq Error
x dB Bandwidth

VBW 180 kHz

Total Power 46.54 dBm

OBW Power
x dB

99.00 %
-26.00 dB

EBX

Freq/Channel

Center Freq
1.960000000 GHz

BE Agilent cdma2000 - Occupied BW
QO i 50 i

ALIGN AUTO 03:27:15 PM Apr 26, 2012

T
Center Freq 1.989200000 GHz
Input: RF

o
#IFGain:Low

Ref 60 dBm

Center 1.989 GHz
Res BW 18 kHz

Occupied Bandwidth
1.2304 MHz
-1.1850 kHz
1.333 Hz*

Transmit Freq Error
x dB Bandwidth

MSG

CH Freq: 1.989200000 GHz
—— Trig:Free Run
#Atten: 30 dB

Radio Std: cdma2000
Avg|Hold:>1010

Ext Gain: 35.0 dB Radio Device: BTS

VBW 180 kHz

Total Power 47.12 dBm

OBW Power
x dB

99.00 %
-26.00 dB

STATUS

EEX

Freq I Channel
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3.7 BAND EDGES

Applicable Standard: Fcc §2.1051 §24.238

According to 82.1051 and 8§24.238, the power of any emission outside of the authorized
operating frequency ranges must be attenuated below the transmitting power (p) by a factor
of at least 43 + 10 log (p) dB. The limit (dBm) should < P —(43+10log(P)) = -13dBm.

Test Equipment List and Details

o Calibration

Manufacturer Description Model Serial Number Calgaéglon Due Date
MXA Series

Agilent Spectrum N9020A MY48011941 2012-4-10 | 2013-4-9
Analyzer

Atten 30dB ATSI150-4-30 | 11300110201221 | 2011-7-11 | 2012-7-11
Attenuator

Forstar Forstar RF 005 1054 2012-4-9 | 2013-4-8
Cable

*statement of traceability: ZTE Corporation Reliability Testing Center attest that all
calibration have been performed per the NVLAP requirements, traceable to NIST.

Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer
through sufficient attenuation.
The center of the spectrum analyzer was set to block edge frequency.

Test Data Environmental Conditions

Temperature: 20 °C
Relative Humidity: 53%
ATM Pressure: 1009mbar
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Test Result: pass

Test Mode: Transmitting CDMA

Test Data

Four carriers

FCC ID:Q78-R888251900

Frequency channel Max bandedge Limit
Emission (dBm) (dBm)
1930.8/1932.05/1933.3/1934.55 -22.276 -13.00
1985.45/1986.7/1987.95/1989.2 -23.691 -13.00

Tl Agilent Spectrum Analyzer - Swept SA

EBX

N1 i ALIGNAUTO  [09:34:11 AM Apr 28, 2012

Preamp Gain -35.0 dB Avg Type: Pwr(RMS)
Input: RF PNO: Far (4 T1rig:FreeRun Avg|Hold:>100/100

IFGain:Low ™ #Atten: 30 dB Ext Gain: -35.0 dB

Mkr1 1.930 00 GHz 35,0 dB
Ref 30.00 dBm -22.276 dBm

External Gain

ExtPreamp

Center 1.930000 GHz Span 10.00 MHz
Res BW 91 kHz VBW 9.1 kHz Sweep 12.3 ms (1001 pts)
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T Agilent Spectrum Analyzer - Swept SA

RS

FCC ID:Q78-R888251900

EBX

ALIGN AUTO 03:50:50 AM Apr 28, 2012

Preamp Gain -35.0 dB _
Input: R PNO: Far L, 1Mig:FreeRun
IFGain:Low #Atten: 30 dB

Ref 30.00 dBm

Center 1.990000 GHz
Res BW 91 kHz VBW 9.1 kHz

wse L File <BANDEDGE 4C.state> saved

Avg Type: Pwr(RMS)

Avg|Hold>100/100
Ext Gain: -35.0 dB Ext Preamp
Mkr1 1.990 00 GHz 350 dB
-23.691 dBm E—
R

External Gain

Span 10.00 MHz
Sweep 12.3 ms (1001 pts)

Three carriers

Frequency channel Max bandedge Limit (dBm)
Emission (dBm)
1930.8/1932.05/1933.3 -32.478 -13.00
1986.7/1987.95/1989.2 -26.941 -13.00
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T Agilent Spectrum Analyzer - Swept SA

SEMSE:EXT|

FCC ID:Q78-R8882S1900

£

ALIGN AUTO

.Marker 1 1.930000000000 GHz

Input: RF PNO: Far () 1'g:Free Run
IFGain:Low #Atten: 30 dB

1LO gBldw Ref 30.00 dBm

Center 1.930000 GHz

Res BW 39 kHz VBW 3.9 kHz

Avg Type: Pwr(RMS) Select Marker
Avg|Hold:>100/100
Ext Gain: -35.0 dB

Mkr1 1.930 000 00 GHz
-32.478 dBm

Sweep 283 ms (1 001 pts)

T Agilent Spectrum Analyzer - Swept SA

SEMSEEXT|

ALIGN AUTO

Reference Level 40.00 dBm
Input: RF PNO: Far O
IFGain:Low

i Trig:Free Run
#Atten: 30 dB

10gBld|v Ref 40.00 dBm

VBW 6.8 kHz
wsG i File <BANDEDGE 3C.state> saved

Avg'Type: Pwr(RMS)
Avg|Hold:>100/100
Ext Gain: -35.0 dB
Mkr1 1.990 000 GHz
-26.941 dBm

RefLevel
40.00 dBm

Attenuation

[30 dB]
| BEEEiEn |
Scale/Div
10 dB
e |
Scale Type
Log Lin
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Two carriers

FCC ID:Q78-R888251900

Frequency channel Max bandedge Limit (dBm)
Emission (dBm)
1930.8/1932.05 -29.765 -13.00
1987.95/1989.2 -27.203 -13.00

T Agilent Spectrum Analyzer - Swept SA
Qi e s R |

ALIGN AUTO

Video BW 47 kHz

Input: RF PNO: Far L, 1rig:FreeRun
IFGain:Low #Atten: 30 dB

Ref 40.00 dBm

M/J1

Center 1.930000 GHz
Res BW 47 kHz #VBW 47 kHz

msG .1 File <BANDEDGE 2C slate> saved

Avyg Type: Pwr(RMS)
Avg[Hold:> 1001100
Ext Gain: 35.0 dB

Mkr1 1.930 000 GHz
-29.765 dBm

Span:3dB RBW
106
Man

RBW Control
[Gaussian,-3 dB]

Span 5.000 MHz
Sweep 3.53 ms (1001 pts)

Report #FCC-2011-086 FCC PART 24 TYPE APPROVAL Report  Page 67 of 212



ZTE Corporation

T Agilent Spectrum Analyzer - Swept SA

R

ALIGN AUTO

FCC ID:Q78-R888251900

0:22:09 PM Apr 26, 2012

i i o i |
Reference Level 40.00 dBm
Input: RF PNO: Far G
IFGain:Low

. Trig:Free Run
#Atten: 30 dB

Ref 40.00 dBm

Center 1.990000 GHz

Res BW 47 kHz #VBW 47 kHz

Avg Type: Pwr(RMS)
Avg|Hold:>100/100
Ext Gain: -35.0 dB

Mkr1 1.980 000 GHz

-27.203 dBm

Span 5.000 MHz
Sweep 3.53 ms (1001 pts)

3

EBEX

Amplitude

RefLevel
40.00 dBm

Attenuation
[30 dB]

Scale/Div|
10 dB

Scale Type
Lin

One carrier
Frequency channel Max bandedge Limit (dBm)
Emission (dBm)
1930.8 -29.787 -13.00
1989.2 -26.201 -13.00
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T Agilent Spectrum Analyzer - Swept SA

£

SENSEINT| ALIGN AUTO
Avg Type: Pwr(RMS)
. Trig:Free Run Avg|Hold:>100/100
Ext Gain: -35.0 dB

Mkr1 1.930 000 GHz
1o gsmw Ref 40.00 dBm -29.787 dBm

.Reference Level 40.00 dBm

Input: RF PNO: Far G
IFGain:Low ™ iAtten: 30 dB

Center 1.930000 GHz Span 3.000 MHz
Res BW 27 kHz VBW 2.7 kHz Sweep 41.7 ms (1001 pts)

e i/File <BANDEDGE 1C state> saved

Amplitude

RefLevel
40.00 dBm

Attenuation
[30 dB]

Scale/Div
10 dB

Scale Type
Lin

T Agilent Spectrum Analyzer, - Swept SA
| SEMSE:EXT| | ALIGN AUTO
Avy Type: Pwr(RMS)
Avg|Hold:>100/100
Ext Gain: 35.0 dB

Mkr1 1.980 000 GHz
-26.201 dBm

Reference Level 40.00 dBm .
Input: RF PNO: Far () Trig: Free Run
IFGain:Low #Atten: 30 dB

Center 1.990000 GHz
Res BW 27 kHz VBW 2.7 kHz

msG| i File <BANDEDGE 1C.state> saved

RefLevel
40.00 dBm

Attenuation
[30 dB]
|EEEEEE]
Scale/Div
10 dB
B |
Scale Type
Log Lin
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FCC ID:Q78-R888251900

3.8 FREQUENCY STABILITY

Applicable Standard: Fcc §2.1055 § 24.235

Requirements: FCC § 2.1055 (a)(d) .The frequency stability shall be sufficient to ensure that

the fundamental emissions stay within the authorized bands of operation.

Test Equipment List and Details

. . Calibration
Manufacturer Description Model Serial Number Calg);?enon Due Date
Temperature
GZ-ESPEC Chamber EWO0470 06113028 2012-1-26 | 2013-1-26
MXA Series
Agilent Spectrum N9020A MY48011941 2012-4-10 | 2013-4-9
Analyzer
Atten 40dB ATSI150-4-40 | 11300100204204 | 2011-7-11 | 2012-7-11
Attenuator
Forstar Forstar RF 002 1034 2012-4-9 | 2013-4-8
Cable

*statement of traceability: ZTE Corporation Reliability Testing Center attest that all
calibration have been performed per the NVLAP requirements , traceable to NIST.

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external
DC power supply and the RF output was connected to a Spectrum Analyzer via feed-through
attenuators. The EUT was placed inside the temperature chamber. The DC leads and RF
output cable exited the chamber through an opening made for the purpose.
After the temperature stabilized for approximately 150 minutes, the frequency output was
recorded from the counter.
Frequency Stability vs. Voltage: An external variable DC power supply Source. The voltage
was set to 115% of the nominal value and was then decreased until the transmitter light no
longer illuminated; i.e., the end point. The output frequency was recorded for each voltage.

Environmental Conditions

Normal condition:

25°C
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Relative Humidity: 54%
ATM Pressure: 1011 mbar

Test Result: pass

Test Mode: Transmitting CDMA

Test Data

Frequency Stability Versus Temperature

Frequency Stability vs. Temperature
Temperature C Suppplci):a/\(lje(/DC FrequEeplf:glrl\liII(;asure Error ppm | Limitppm | Result
B(1930.8MHz)
-40 -48 1.4 0.001 0.02 PASS
-30 -48 1.2 0.001 0.02 PASS
-20 -48 11 0.001 0.02 PASS
-10 -48 1.4 0.001 0.02 PASS
0 -48 15 0.001 0.02 PASS
10 -48 1.2 0.001 0.02 PASS
20 -48 1.2 0.001 0.02 PASS
30 -48 1.1 0.001 0.02 PASS
40 -48 1.6 0.001 0.02 PASS
50 -48 11 0.001 0.02 PASS
55 -48 1.2 0.001 0.02 PASS
M(1960MHz)

-40 -48 1 0.001 0.02 PASS
-30 -48 1.1 0.001 0.02 PASS
-20 -48 1.3 0.001 0.02 PASS
-10 -48 1.4 0.001 0.02 PASS
0 -48 11 0.001 0.02 PASS
10 -48 11 0.001 0.02 PASS
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20 -48 1.7 0.001 0.02 PASS
30 -48 1.2 0.001 0.02 PASS
40 -48 1.1 0.001 0.02 PASS
50 -48 1.2 0.001 0.02 PASS
55 -48 14 0.001 0.02 PASS
T (1989.2MHz)

-40 -48 1.2 0.001 0.02 PASS
-30 -48 1.1 0.001 0.02 PASS
-20 -48 1.2 0.001 0.02 PASS
-10 -48 1.4 0.001 0.02 PASS
0 -48 1.1 0.001 0.02 PASS
10 -48 1.2 0.001 0.02 PASS
20 -48 1.4 0.001 0.02 PASS
30 -48 1.2 0.001 0.02 PASS
40 -48 1.2 0.001 0.02 PASS
50 -48 1.1 0.001 0.02 PASS
55 -48 1.1 0.001 0.02 PASS
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Frequency Stability Versus Voltage

FCC ID:Q78-R888251900

Frequency Stability vs. VVoltage

Voltage Vac Temperature Megjgeugrr]rcoyr Hy Error ppm | Limit ppm | Result

B(1930.8MHz)
40 20 1.2 0.001 0.02 PASS
44 20 1.3 0.001 0.02 PASS
47 20 1.2 0.001 0.02 PASS
50 20 1.1 0.001 0.02 PASS
53 20 1.2 0.001 0.02 PASS
56 20 1.4 0.001 0.02 PASS
57 20 1.2 0.001 0.02 PASS

M(1960MHz)
40 20 1.2 0.001 0.02 PASS
44 20 1.5 0.001 0.02 PASS
47 20 1.1 0.001 0.02 PASS
50 20 1.3 0.001 0.02 PASS
53 20 1.1 0.001 0.02 PASS
56 20 1.2 0.001 0.02 PASS
57 20 1.2 0.001 0.02 PASS

T(1989.2MHz)
40 20 1.2 0.001 0.02 PASS
44 20 1.1 0.001 0.02 PASS
47 20 1.2 0.001 0.02 PASS
50 20 1.1 0.001 0.02 PASS
53 20 1.3 0.001 0.02 PASS
56 20 1.4 0.001 0.02 PASS
57 20 1.2 0.001 0.02 PASS
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4 UMTS OF TEST RESULTS

FCC RULES DESCRIPTION OF TEST RESULT
§2.1046 §24.232 Transmitter output Power Compliant
§2.1091 §1.1037 RF Exposure Compliant
§2.1047 Modulation Characteristic Compliant
§2.1053 Spurious Radiated Emissions Compliant
§2.1051, §24.238 ?gfr;i;‘fls'zmissmns AT Antemna | ;1 hliant
§2.1049 §24.229 §24.238 Occupied Bandwidth Compliant
§2.1051,824.238 Band Edge Compliant
§ 2.1055 § 24.235 Frequency stability Compliant
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4.1 TRANSMITTER OUTPUT POWER

Applicable Standard: Fcc §2.1046 §24.232

According to FCC 82.1046 &24.232, the EIRP(equivalent isotropically radiated power) must not
exceed 1640 Watts.

According to RSS-133, SRSP 510 5.1.1the EIRP(equivalent isotropically radiated power) must not
exceed 3280Watts/MHz for base station transmitters operating in the band of 1930 MHz to
1995MHz with the antenna height above average terrain up to 300 meters. If used in urban area,
the limit should be 1640Watts/MHz.

Note: EIRP= Max output Power+ Antenna gain- Cable Loss

Test Equipment List and Details

. . Calibration | Calibration

Manufacturer Description Model Serial Number Date Due Date
MXA Series

Agilent Spectrum N9020A MY48011941 2012-4-10 | 2013-4-9
Analyzer

Atten 40dB ATSI150-4-40 | 11300100204204 | 2011-7-11 | 2012-7-11
Attenuator

Forstar Forstar RF 002 1034 2012-4-9 | 2013-4-8

Cable

*statement of traceability: ZTE Corporation Reliability Testing Center attest that all calibration
have been performed per the NVLAP requirements , traceable to NIST.

Test Procedure

EUT

v

Attenuator Spectrum analyzer

v
v

Computer

A

The RF output of the transmitter was connected to the input of the spectrum analyzer through
sufficient attenuation. External attenuation Loss is 40dB, Cable Loss is about 2dB.
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Environmental Conditions

Temperature: 20 °C
Relative Humidity: | 53 %
ATM Pressure: 1009 mbar

Test Result: pass

Test Mode: Transmitting UMTS

Test Data:

Four carriers

Center Freq. (MHz) Frequency (MHz) Max ?ﬁtggthower
1940.1 1932.6/1937.6/1942.6/1947.6 46.54
1960.1 1952.6/1957.6/1962.6/1967.6 46.83
1979.9 1972.4/1977.4/1982.4/1987 .4 46.77
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T Agilent W-CDMA - Channel Power

50 Q

FCC ID:Q78-R888251900

EIBX

ALIGHN AUTO 11,0803 AM Mar 27, 2012

ooz S0 O e |
Center Freq 1.940100000 GHz
Input: RF
#IFGain:Low

Ref 50 dBm

#Res BW 240 kHz

Channel Power

46.54 dBm/ 20 MHz

MSG

CH Freq: 1.940100000 GHz
) Trig:Free Run
#Atten: 26 dB

Freq I Channel

Avg|Hold>2001200

Ext Gain: 42.0 dB Radio Device: BTS

Center Freq
1.940100000 GHz

VBW 2.4 MHz

Power Spectral Density

-26.47 dBm/Hz

STATUS

T Agilent W-CDMA - Channel Power
ol W 50 |

EEX

ALIGH AUTD 10,5906 AM Mar 27, 2012

i |

Center Freq 1.960100000 GHz
Input: RF (]

#IFGain:Low

Ref 50 dBm

#Res BW 240 kHz

Channel Power

46.83 dBm/ 20 MHz

MSG

CH Freq: 1.960100000 GHz
—— Trig:Free Run
#Atten: 26 dB

Freq I Channel

Avg|Hold:>200/200

Ext Gain: 42.0 dB Radio Device: BTS

VBW 2.4 MHz

Power Spectral Density

-26.18 dBm/Hz

STATUS
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T Agilent W-CDMA - Channel Power
50 &

i | Yt
Center Freq 1.979900000 GHz
Input: RF

Ref 60 dBm

#Res BW 240 kHz

Channel Power

46.77 dBm/ 20 MHz

MSG

FCC ID:Q78-R888251900

EIB&
ALIGHN AUTO 10:31.58 AM Mar 27, 2012

(]
#IFGain:Low

CH Freq: 1.979900000 GHz Freq/Channel

— ) Trig:Free Run Avg|Hold:>2007200

#Atten: 26 dB Ext Gain: 42.0 dB Radio Device: BTS

Center Freq
1.979900000 GHz

CF Step
6.000000 MHz

VBW 2.4 MHz

Power Spectral Density

-26.24 dBm/Hz

STATUS

Three carriers

Cerz"[\ilr_'lzz)req. Frequency (MHz) Max oigtg;tmpower
1937.6 1932.6/1937.6/1942.6 46.65
1960 1955/1960/1965 47.01
1982.4 1977.4/1982.4/1987.4 46.81
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T Agilent W-CDMA - Channel Power

50 Q

FCC ID:Q78-R888251900

EIBX

ALIGHN AUTO 10:18:23 AM Mar 27, 2012

oo S0 O e |
Center Freq 1.937600000 GHz
Input: RF
#IFGain:Low

Ref 60 dBm

#Res BW 240 kHz

Channel Power

46.65 dBm/ 15 MHz

MSG

CH Freq: 1.937600000 GHz
) Trig:Free Run
#Atten: 26 dB

Freq I Channel

Avg|Hold>2001200

Ext Gain: 42.0 dB Radio Device: BTS

Center Freq
1.937600000 GHz

VBW 2.4 MHz
Power Spectral Density

-25.11 dBm/Hz

STATUS

T Agilent W-CDMA - Channel Power
ol W 50 |

EEX

ALIGH AUTD 10:22/53 AM Mar 27, 2012

i |

Center Freq 1.960000000 GHz
Input: RF (]

#IFGain:Low

Ref 60 dBm

#Res BW 240 kHz

Channel Power

47.01 dBm/ 15 MHz

MSG

CH Freq: 1.960000000 GHz
—— Trig:Free Run
#Atten: 26 dB

Freq I Channel

Avg|Hold:>200/200

Ext Gain: 42.0 dB Radio Device: BTS

VBW 2.4 MHz

Power Spectral Density

-24.76 dBm/Hz

STATUS
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T Agilent W-CDMA - Channel Power (=3
astaaslaas s ; ALTGN AUTO 10:26:43 AM Mar 27, 2012
Center Freq 1.982400000 GHz CH Freq: 1982400000 GHz freuEha !
— ) Trig:Free Run Avg|Hold:>2007200
Radio Device: BTS

Input: RF
#Atten: 26 dB Ext Gain: 42.0 dB

(]
#IFGain:Low

Ref 60 dBm
Center Freq
1.982400000 GHz

CF Step
6.000000 MHz

#Res BW 240 kHz VBW 2.4 MHz

Channel Power Power Spectral Density

46.81 dBm/ 15 MHz -24.95 dBm/Hz

STATUS

MSG

Two carriers

Cerztl\jlr_';req. Frequency (MHz) Max oiﬁtg;tmpower
1935.1 1932.6/1937.6 47.20
1960.1 1957.6/1962.6 47.18
1984.9 1982.4/1987.4 47.01
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T Agilent W-CDMA - Channel Power

50 Q

FCC ID:Q78-R888251900

EIBX

ALIGHN AUTO 03:03:20 PM Mar 26, 2012

ooz S0 O e |
Center Freq 1.935100000 GHz
Input: RF
#IFGain:Low

Ref 60 dBm

#Res BW 240 kHz

Channel Power

47.20 dBm/ 10 MHz

MSG

CH Freq: 1.935100000 GHz
) Trig:Free Run
#Atten: 26 dB

Freq I Channel

Avg|Hold>2001200

Ext Gain: 42.0 dB Radio Device: BTS

Center Freq
1.935100000 GHz

VBW 2.4 MHz

Power Spectral Density

-22.80 dBm/Hz

STATUS

T Agilent W-CDMA - Channel Power
ol W 50 |

EEX

ALIGH AUTD 03:15:42 PM Mar 26, 2012

i |

Center Freq 1.960100000 GHz
Input: RF (]

#IFGain:Low

Ref 60 dBm

#Res BW 240 kHz

Channel Power

47.18 dBm/ 10 MHz

MSG

CH Freq: 1.960100000 GHz
—— Trig:Free Run
#Atten: 26 dB

Freq I Channel

Avg|Hold:>200/200

Ext Gain: 42.0 dB Radio Device: BTS

VBW 2.4 MHz

Power Spectral Density

-22.82 dBm/Hz

STATUS
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T Agilent W-CDMA - Channel Power (=3
il asoaaEl s s e ; ALTGN AUTO 03:27:53 M Mar 26, 2012
Center Freq 1.984900000 GHz CH Freq: 1.984900000 GHz
Input: RF (i) Trig: Free Run Avg|Hold:>2007200
#IFGain:Low #Atten: 26 dB Ext Gain: 42.0 dB Radio Device: BTS

Freq I Channel

Ref 60 dBm

Center Freq
1.984900000 GHz

CF Step
6.000000 MHz
Man

#Res BW 240 kHz VBW 2.4 MHz

Channel Power Power Spectral Density

47.01 dBm/ 10 MHz -22.99 dBm/Hz

MSG STATUS

One carrier
Center Freq. Max output Power
(MH2) Frequency (MHz) in dBm
1932.6 1932.6 46.94
1960 1960 47.24
1987.4 1987.4 46.93
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Tl Agilent W-CDMA - Channel Power g@@

astaaslaas s ; ALTGN AUTO 02:01:10 PM Mar 26, 2012
Center Freq 1.932600000 GHz CH Freq: 1.932600000 GHz Freq/ Channel
Input: RF (=) Trig: Free Run Avg|Hold>200/200
#IFGain:Low #Atten: 20 dB Ext Gain: 42.0 dB Radio Device: BTS

Ref 60 dBm

Center Freq
1.932600000 GHz

#Res BW 240 kHz VBW 2.4 MHz

Channel Power Power Spectral Density

46.94 dBm/ 5 MHz -20.05 dBm/Hz

MSG STATUS

T Agilent W-CDMA - Channel Power, g@@
¥ | NV e Ve i ALIGNAUTO  [02:15:32 P Mar 26, 2012

Center Freq 1.960000000 GHz CH Freq: 1.960000000 GHz Freq/Channel
Input: RF —— Trig:Free Run Avg|Hold:»200/200

#IFGain:Low ™ #htten: 20 dB Ext Gain: 42.0 dB Radio Device: BTS

Ref 60 dBm

#Res BW 240 kHz VBW 2.4 MHz

Channel Power Power Spectral Density

47.24 dBm/ 5 MHz -19.75 dBm/Hz

MSG STATUS
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FCC ID:Q78-R888251900

Tl Agilent W-CDMA - Channel Power g@@

astaaslaas s ; ALTGN AUTO 02:21:37 M Mar 26, 2012
Center Freq 1.987400000 GHz CH Freq: 1.987400000 GHz Freq/ Channel

Input: RF i) Trig: Free Run Avg|Hold:>>200/200
#IFGain:Low #Atten: 20 dB Ext Gain: 42.0 dB Radio Device: BTS

Ref 60 dBm

Center Freq
1.987400000 GHz

CF Step
6.000000 MHz
Man

#Res BW 240 kHz VBW 2.4 MHz

Channel Power Power Spectral Density

MSG

46.93 dBm/ 5 MHz -20.06 dBm/Hz

STATUS
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4.2 RF EXPOSURE

Applicable standard: FCC §2.1091 and §1.1037

Limit

According to 81.1307(b)(1), systems operating under the provisions of this section shall be
operated in a manner that ensures that the public is not exposed to radio frequency energy level
in excess of the Commission’s guidelines.

According to 81.1310 and 82.1091 RF exposure is calculated. Limits for Maximum Permissible
Exposure (MPE)

(B) Limits for General Population/Uncontrolled Exposure

Frequency Electnic Field Magnetic Field Power Density  Averagmg Time
Range Strength (E) Strength (H) (S) E"H ors
(MHz) (V/m) (A/m) (mW/em) (nunutes)

0.3-1.34 614 1.63 (100)* 30
1.34-30 824/ 2194 (180/1)* 30
30-300 27.5 0.073 0.2 30

300-1500 -- -- 11500 30

1500-100,000 -- -- 1.0 30
Test Data

Predication of MPE limit at a given distance

Equation from page 18 of OET Bulletin 65, Edition 97-01

S = EIRP/ 4nR?

Where: S = power density

EIRP = equivalent isotropically radiated power=ERP+2.15dB

R = distance to the center of radiation of the antenna=[(ERP+2.15 dB)/ 4nS]*?

Maximum EIRP, In general, the equivalent isotropically radiated power (EIRP) of base
transmitters and cellular repeaters must not exceed 1640 Watts.
Frequency is between 1500MHz and 100,000MHz, and the Maximum S=1.0mW/cm?, so

R=3.61m.
This equipment should be installed and operated with minimum distance 3.61m between the

radiator& your body.

Test Result: pass
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4.3 MODULATION CHARACTERISTIC

Applicable Standard: Fcc 52.1047

Test Equipment List and Details

Manufacturer Description Model Serial Number Calibration | Calibration

Date Due Date
MXA Series

Agilent Spectrum N9020A MY48011941 2012-4-10 | 2013-4-9
Analyzer

Atten 40dB ATSI150-4-40 | 11300100204204 | 2011-7-11 | 2012-7-11
Attenuator

Forstar Forstar RF 002 1034 2012-4-9 | 2013-4-8
Cable

*statement of traceability: ZTE Corporation Reliability Testing Center attest that all
calibration have been performed per the NVLAP requirements , traceable to NIST.

Test Procedure

UMTS digital mode is used by EUT.

Test Data Environmental Conditions

Temperature: 20 °C
Relative Humidity: | 53 %
ATM Pressure: 1009 mbar

Test Result: pass

Test Mode: Transmitting UMTS
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Test Data:

FCC ID:Q78-R888251900

Frequency (MHz) Rho
1932.6 0.99707
1960 0.99634
1987.4 0.99626

T Agilent W-CDMA - Mod Accuracy
S0 Qe N

ALIGN AUTO! 02:38:40 PM Mar 26, 2012

THEEEE
Mech Atten 26 dB

Input: RF

Rho: 0.99707
EVM: 5.42% rms

68.96 % Pk

Pk CDE:
-44.80 dB
at £8(23)
E

CH Freq: 1.232600000 GHz
. Trig:Free Run
s
#IFGain:Low #Atten: 26 dB

1/Q Measured Polar Graph

Avg|Hold: 1110

Ext Gain: 42,0 dB Radio Device: BTS

I/Q Measured Polar Vector

Active Channels: 68 Slot#4
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St e i ALIGH AUTO 02:33:40 FM Mar 26, 2012

o]
Center Freq 1.960000000 GHz CH Freq: 1.960000000 GHz

Viewl/Display

Input: RF i) Trig: Free Run Avg|Held: 1110
#IFGain:Low #Atten: 20 dB Ext Gain: 42.0 dB Radio Device: BTS
Rho: 0.99634 1/Q Measured Polar Graph Displayb
EVM: 6.06 % rms I/ Measured Polar Vector
83.61 % Pk A _ A : a IQMeasured
' Polar Graph
Pk CDE: s
| s
43.95 dB |
at C8(54)
~DE IIQError
|| |
Code Domain
Power
| |
Peak/Avg
Metrics

Active Channels: 68 Slot# 0

i i 0o i e : ALIGNALTO  [02:29:38 PM Mar 26, 2012 ; ;
200.0 CH Freq: 1.987400000 GHz ViewlDisplay

Input: RF (o1 Trig:Free Run Avg|Hold: 910
#IFGain:Low ™ #Atten: 20 dB Ext Gain: -42.0 dB Radio Device: BTS
Rho: 0.99626 1/Q Measured Polar Graph Displayb
H | B e |
EVM: 6.13 % rms I/ Measured Polar Vector
71.45 % Pk BN R s IQ Measured
) Polar Graph
PK CDE: o
T
-44.16 dB |
at C8(23) Vil
"DE I/QError
|
Code Domain
Power
|
Peak/Avg
Metrics

Active Channels: 68 Slot# 7

Report #FCC-2011-086 FCC PART 24 TYPE APPROVAL Report  Page 88of 212



ZTE Corporation

FCC ID:Q78-R888251900

4.4 SPURIOUS RADIATED EMISSIONS

Applicable Standard:

Test Equipment List and Details

FCC CFR 47, 82.1053

. Cal.
Manufacturer |Equipment Model el Lesit el Interval
Number
SIGNAL
R&S GENERATOR SMR20 A00017351 2011-9-26 1 year
Albatross Anechoic Chamber 3m Site A00017354 2011-11-2 1 year
R&S EMI Test Receiver ESIB26 100058 2011-10-29 1 year
Ultra Breitband
R&S Antennas HL562 100022 2011-7-29 1 year
Double-Ridged
R&S Waveguide Horn HF906 100032 2011-7-29 1 year
Antenna
Double-Ridged
R&S Waveguide Horn HF906 100446 2011-7-29 1 year
Antenna
SCHWAKRZ_BEC Biconical Antenna | VUBA9117 9117-122 2011-7-29 1 year

*statement of traceability: ZTE Corporation Testing lab attest that all calibration have been
performed per the NVLAP requirements, traceable to NIST.

Measurement Uncertainty
All measurements involve certain levels of uncertainties, especially in field of EMC. The
factors contributing to uncertainties are spectrum analyzer, cable loss, antenna factor
calibration, antenna directivity, antenna factor variation with height, antenna phase center
variation, antenna factor frequency interpolation, measurement distance variation, site
imperfections, mismatch (average), and system repeatability.
Based on NIS 81, The Treatment of Uncertainty in EMC Measurements, the best estimate of
the uncertainty of a radiated emissions measurement at the EMC lab of ZTE Corp. is 3.6dB.

EUT Setup
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Ant. Tower
.{I"‘ {"hfl bl
ariable
5 !r/
EUT& - 3m -] A
Suppert Units ¥
H N,
Turn Table
Ground FPlane

Test Receiver

The radiated emission tests were performed in the 3-meter Chamber, using the setup
accordance with the FCC part 2.1053.The specification used was the FCC 2.1053 limits.

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a
non-radiating load, which was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the
tests, the antenna height and polarization as well as EUT azimuth were varied in order to
identify the maximum level of emissions from the EUT .The test was performed by placing
the EUT on 3-orthogonal axis.

The frequency range up to teeth harmonic of the fundamental frequency was investigated.
Remove the EUT and replace it with substitution antenna. A signal generator was connected
to the substitution antenna by a non-radiating cable. The absolute levels of the spurious
emissions were measured by the substitution.

Spurious emissions in dB =10 1g (TX pwr in Watts/0.001)-the absolute level

Spurious attenuation limit in dB =43+10 Lg P (power out in Watts)

The resolution bandwidth of the spectrum analyzer was set at 100KHz for 30MHz to 1GHz
scanning, set at 1MHz or 3MHz for 1GHz to 20GHz scanning.

Test Results Summary: PASS

Environmental Conditions

Temperature: 26°C
Relative Humidity: | 60 %
ATM Pressure: 1009 mbar
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FCC ID:Q78-R888251900

Test data
indicated An-:?;]tna Substituted Cable IrE;fdei;ttigde Dipole Atla_seolulte Limit | Margin
Frequency Amp. Polar Level Antenna Gain Loss(dB) (pdol\alvrsr) Antenna (d BVT?‘) (EI2m) (dB)
(GHz2) (dB 1 V) HIV (dBm) Correction

63.046092 26.01 \Y -70.1 -27.24 0.6 -97.94 2.15 -100.09 -13 87.09
634.549098 | 26.43 \Y -69.68 -1.09 2.1 -72.87 2.15 -75.02 -13 62.02
974.729459 | 31.16 \Y/ -72.63 -2.82 2.6 -78.05 2.15 -80.2 -13 67.2
1384.76954 | 46.62 \Y -60.9 4.25 3.1 -59.75 2.15 -61.9 -13 48.9
2991.98397 | 58.48 \Y/ -52.49 7.95 4.6 -49.14 2.15 -51.29 -13 38.29
169.95992 23.09 H -80.17 -3.24 11 -84.51 2.15 -86.66 -13 73.66
607.334669 | 27.78 H -73.12 -1.39 2 -76.51 2.15 -78.66 -13 65.66
992.224449 | 31.09 H -72.3 -2.59 2.7 -77.59 2.15 -719.74 -13 66.74
1388.77756 | 46.41 H -62.22 4.25 3.1 -61.07 2.15 -63.22 -13 50.22
1981.96393 | 90.64 H -18.3 6.55 3.8 -15.55 2.15 -17.7 -13 4.7
2963.92786 | 57.49 H -48.71 7.95 4.6 -45.36 2.15 -47.51 -13 3451

Radiation emission spurious below 3GHz
ndicated potenna Substituted Cable | radisted | pipole Absolute | | imit | Margin
Frequency Amp. Polar Level Antenna Gain Fossls) (pdol\alvrgr) Antenna | (ggm) (dBm) (dB)
(GHz) (dBrV) HIV (dBm) Correction

3953.90782 | 49.47 \Y -46.24 7.75 5.3 -43.79 2.15 -45.94 -13 32.94
5276.55311 | 45.53 \Y/ -50.55 8.55 6.2 -48.2 2.15 -50.35 -13 37.35
5941.88377 58.8 \Y -45.29 9.05 6.6 -42.84 2.15 -44.99 -13 31.99
9755.51102 | 54.47 \Y/ -53.45 9.95 9 -52.5 2.15 -54.65 -13 41.65
13282.5651 | 59.36 V -41.68 11.85 10.2 -40.03 2.15 -42.18 -13 29.18
17933.8677 | 72.31 V -38.96 8.95 12.2 -42.21 2.15 -44.36 -13 31.36
3961.92385 | 50.92 H -51.84 7.75 5.3 -49.39 2.15 -51.54 -13 38.54
5268.53707 | 45.53 H -55.77 8.55 6.2 -53.42 2.15 -55.57 -13 42.57
5941.88377 | 54.63 H -49.16 9.05 6.6 -46.71 2.15 -48.86 -13 35.86
0843.68738 | 53.43 H -55.52 9.95 8.9 -54.47 2.15 -56.62 -13 43.62
13348.6974 | 58.86 H -50.58 11.85 10.2 -48.93 2.15 -51.08 -13 38.08
17867.7355 72.1 H -34.51 8.95 12.2 -37.76 2.15 -39.91 -13 26.91
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FCC ID:Q78-R888251900

4.5 SPURIOUS EMISSIONS AT ANTENNA
TERMINALS

Applicable Standard:

FCC82.1051, §24.238

The spectrum was to be investigated to the tenth harmonics of the highest fundamental
frequency as specified.

Test Equipment List and Details

- . Calibration | Calibration

Manufacturer Description Model Serial Number Date Due Date
MXA Series

Agilent Spectrum N9020A MY48011941 2012-4-10 | 2013-4-9
Analyzer

Atten 40dB ATSI150-4-40 | 11300100204204 | 2011-7-11 | 2012-7-11
Attenuator

Forstar Forstar RF 002 1034 2012-4-9 | 2013-4-8

Cable

*statement of traceability: ZTE Corporation Reliability Testing Center attest that all
calibration have been performed per the NVLAP requirements , traceable to NIST.

Test Procedure

EUT Setup:

[
5
5.

|

BsC

Z¥SDOR Raas2

&tt Lozs
4045

Edd4454

AN

<SS

REMARKS: Attenuator loss (dB)=40dB,

Cable Loss (dB)=2dB.

The RF output of the transceiver was connected to a spectrum analyzer through appropriate
attenuation. The resolution bandwidth of the spectrum analyzer was set at 1MHz for 30MHz
to 1GHz scaning, set at 1MHz for 1GHz to 20GHz scaning. Sufficient scans were taken to
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show any out of band emissions up to 10th harmonic.

Test Data Environmental Conditions

Temperature: 20 °C
Relative Humidity: | 53 %
ATM Pressure: 1009 mbar

Test Result: pass

Test Mode: Transmitting UMTS

Test Data:

Four Carriers (working in bottom frequency)

T Agilent Spectrum Analyzer - Swept SA

R e i ALTGH AUTO

Marker 1 892.330000000 MHz I Avg Type: Log-Pwr
Input: RE PNO: Fast L, 1tig:Free Run Avg|Hold:>100/100

IFGain:Low " dAtten: 16 dB Ext Gain: 407 dB

Mkr1 892.33 MHz
Ref 15.00 dBm -36.617 dBm

Start 30.0 MHz Stop 1.0000 GHz

VBW 1.0 MHz Sweep 3.73 ms (1001 pts)

EE®

Peak Search

NextPeak

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl
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10 dBidiv
Log

FCC ID:Q78-R8882S1900

Tl Agilent Spectrum Analyzer - Swept SA E]
L | SEMSE:EXT | ALIGN AUTO
Marker 1 1.858453300000 GHz Avg Type: Log-Pwr Peak eearch
Input: RF PNO: Fast () Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 20 dBE Ext Gain: 40.7 dB
Mkr1 1.858 5 GHz NextFeak
Ref 15.00 dBm ~52.068 dBm | TR
Next Right
w
Next Left
T T -
s s e ol el st it e ol it il A
---------- —
Mkr—CF
R |
Mkr—RefLvl
| B |
More
Start 1.0000 GHz Stop 1.9201 GHz 10f2
VBW 1.0 MHz Sweep 3.53 ms (1001 pts)

STATUS

Tl Agilent Spectrum Analyzer - Swept SA

Marker 1 16. 73760000000 GHz
Input: RF
IFGain:Low

10 dBidiv  Ref 15.00 dBm

Start 1.960 GHz

VBW 1.0 MHz

PNO: Fast (.

&

SEMNSE:EXT Peak Search

| ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold: 471100

Ext Gain: 40.7 dB

03:06:50 PM Mar 28, 2012

7" Trig: Free Run
#Atten: 20 dB
NextPeak

Mkr1 16.735 GHz
-25.352 dBm

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Stop 20.000 GHz
Sweep 638.8 ms (1001 pts)
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Four carriers (working in middle frequency)

T Agilent Spectrum Analyzer Swepl SA

SEMSE:EXT|

FCC ID:Q78-R8882S1900

=Marke.-r 1 781. 750000000 MHz

Input: RE PNO: Fast L, 1fig:Free Run
IFGain:Low #Atten: 16 dB

EOgBidlv Ref 15.00 dBm

VBW 1.0 MHz

Avyg Type: Log-Pwr
Avg|Hold:> 1004100

Mkr1 781.75 MHz

-37.175 dBm

Stop 1.0000 GHz

Sweep 3.73 ms (1001 pts)

EEX

Peak Search

NextPeak

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

T Agilent Spectrum Analyzer - Swept SA

SEMSE:EXT|

Marker 1 1. 939060000000 GHz

Input: RE PNO: Fast L, 1fig:Free Run
IFGain:Low #Atten: 22 dB

10 dBidiv.~ Ref 15.00 dBm
Log

Start 1.0000 GHz
VBW 1.0 MHz

Avg Type: Log-Pwr
Avg|Hold:>100/100

Mkr1 1.939 06 GHz

-26.468 dBm

Stop 1.9400 GHz
Sweep 3.60 ms (1001 pts)

EEX

Peak Search

NextPeak

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Report #FCC-2011-086

FCC PART 24 TYPE APPROVAL Report

Page 950f 212



ZTE Corporation FCC ID:Q78-R8882S1900

Tl Agilent Spectrum Analyzer - Swept SA E]
[ | | SENSE:EXT| ALIGN AUTO 03:12:28 PM Mar 28, 2012 Peak S h
Marker 1 16. 738380000000 GHz . Avg Type: Log-Pwr SRS el
Input: RF PNO: Fast () Trig: Free Run Avg|Hold: 38/100
IFGain:Low #Atten: 22 dB Ext Gain: 40.7 dB
MKr1 16.738 GHz HextReak
10 dBidiv Ref 15.00 dBm -22.100 dBm —
Next Right
| B |
Next Left
| ERmimmeeni e |

o et R R
e i kA A M R -

Mkr—CF

Mkr—RefLvl

More
Start 1.980 GHz Stop 20.000 GHz 10f2
VBW 1.0 MHz Sweep 638.7 ms (1001 pts)

MSG STATUS

Four Carriers (working in top frequency)

T Agilent Spectrum Analyzer - Swept SA E]

SEMSE:EXT | ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold:>100/100

Ext Gain: 40.7 dB

Mkr1 895.24 MHz NextPeak
E%gsrdiv Ref 15.00 dBm 36867 dBra

Marker 1 895. 240000000 MHz . Peak Search
Input: RF PNO: Fast () Trig: Free Run
IFGain:Low #Atten: 16 dB

Next Right

Next Left

I R -
B R

Mkr—RefLvl

Start 30.0 MHz Stop 1.0000 GHz
VBW 1.0 MHz Sweep 3.73 ms (1001 pts)
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Tl Agilent Spectrum Analyzer - Swept SA

| | SENSE:EXT]

Marker 1 1.957120000000 GHz .
Input: RE PNO: Fast Ly, 1Mig:FreeRun
#Atten: 24 dB

| ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold:>100/100
Ext Gain: 40.7 dB

Mkr1 1.957 12 GHz
E%gBidiv Ref 15.00 dBm -26.617 dBm

IFGain:Low

Start 1.0000 GHz Stop 1.9600 GHz

Sweep 3.67 ms (1001 pts)

FCC ID:Q78-R8882S1900

&

Peak Search

NextPeak

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

SEMSE:EXT | ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold: 38/100

Ext Gain: 40.7 dB

PNO: Fast () Trig: Free Run

Input: RF
#Atten: 24 dB

IFGain:Low

Mkr1 16.922 GHz
-20.384 dBm

Start 2.000 GHz

Stop 20.000 GHz
Sweep 638.7 ms (1001 pts)

VBW 1.0 MHz

&

Peak Search

NextPeak

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl
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Three carriers (working in bottom frequency)

T Agilent Spectrum Analyzer Swepl SA E]

SENSE:EXT) | ALIGN AUTO 02:43:36 PM
Avyg Type: Log-Pwr
Avg|Hold:> 1004100

Ext Gain: 407 dB

Mkr1 928.22 MHz NextPeak
EOgBidlv Ref 15.00 dBm 32921 dBrm

Peak Search

.Marker 1 928. 220000000 MHz I
Input: RE PNO: Fast L, 1fig:Free Run
IFGain:Low #Atten: 20 dB

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Stop 1.0000 GHz
VBW 1.0 MHz Sweep 3.73 ms (1001 pts)

T Agilent Spectrum Analyzer - Swept SA E]
L SEMSE:EXT | ALIGN AUTO 02:49:04 PM

Avg Type: Log-Pwr Peak Search
Avg|Hold:>100/100
Ext Gain: 40.7 dB

Mkr1 1.890 7 GHz NextPeak
E%gsrdiv Ref 15.00 dBm 32070 dBm

Marker 1 1. 890656800000 GHz -
Input: RF PNO: Fast () Trig: Free Run
IFGain:Low #Atten: 20 dB

Next Right

Next Left

1
[ O o v Marker Deta

Mkr—CF

Mkr—RefLvl

Start 1.0000 GHz Stop 1.9201 GHz
VBW 1.0 MHz Sweep 3.53 ms (1001 pts)
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Tl Agilent Spectrum Analyzer - Swept SA E]

{ | SEnsEEXT ALIGNAUTO  |02:49:48 PM Mar 28, 2012
Marker 1 16.769945000000 GHz _ Avg Type: Log-Pwr
Input: RF PNO: Fast () Trig: Free Run Avg|Hold: 431100
IFGain:Low #Atten: 20 dB Ext Gain: 40.7 dB

Peak Search

Mkr1 16.770 GHz NextPeak
E%gBidiv Ref 15.00 dBm 124,985 dBrm

Next Left

LT kel
dialain -

Mkr—CF

Mkr—RefLvl

Stop 20.000 GHz
Sweep 63.9ms (1001 pts)

EEX

SENSE:ENT | ALIGH AJTO
Avg Type: Log-Pwr Peak Search
Avg|Hold:>100/100

Ext Gain: 40.7 dB

Mkr1 899.12 MHz NextPeak
E%gsrdiv Ref 15.00 dBm 36 946 dBro

Input: R PNO: Fast L, 1fig:Free Run
IFGain:Low #Atten: 16 dB

Next Right

Next Left

.
AR ) M U I I
IR RN - -

Mkr—RefLvl

Start 30.0 MHz Stop 1.0000 GHz
VBW 1.0 MHz Sweep 3.73 ms (1001 pts)
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